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310poRr’s Vkpaiuu
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Peectpaniiine nocigyenns
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IHCTPYKIIIA
LISt METAYHOT 0 32CTOCY BAHHS JTiIKAPCBKOTO 3200y

IMUITPOHEKC
(CIPRONEX)
Cknao:
dioya pevosuna: ciprofloxacin:
| Tabnerka, BKpuTa 060JOHKOIO, MICTHTD uunpodrokcaunny 500 mr (y dopmi uunpodIokcaunny
FiAPOXIOPHIY MOHOTIIpaTy);
Q0NOMINCHI  pevoGuHU: Anpo  Tabierku: LIeJII0JI03a  MIKpPOKpHCTAalliyHa, HaTpito
KapOOKCHMETHIIKPOXMaJlh, KPEMHIIO TIOKCHII KOMOTNHMIA, MArHiI0 cTeapar;
obosnonka: rinpomenosa, Makporon 6000, TallbK, TUTAHY JTIIOKCHI.

Jlikapebka gopma. TabiueTku, BKPUTI MUTIBKOBOIO 060I0HKOIO.
Ocnosni hisuxo-ximiuni énacmueocmi: 10OBracri JABOOMYKIII, BKPUTI TUTIBKOBOIO 0B0JIOHKOIO
TabNETKH Giloro Koabopy 3 po3MmoAiNbuoK PHCKOIO.

PapmakoTepaneBTHYHA rPyna. AHTHOAKTEPiaNbHi 3aCO0H IS CHCTEMHORO 3actocyBaHHs. [ pyna
bropxinononis. Koqg ATX JOIM A02.

Dapmaronoziuni eracmusocmii.
Dapmarkodunamira.

Mexanizm oii

[unpodnokcaunn in  vitro npossise BUCOKY €()eKTMBHICTb WIOAO UIMPOKOTO CreKTpa
TPAMHETaTUBHUX | IPaMITO3UTHBHUX 30YIHMKIB. MexaHnism aHTUbaKTepianbHOl i 3yMOBIEHMI
3/1aTHICTIO UMNIPOIIOKCAMHY NPUTHIYyBaTH Tonoizomepasu Il tuny (IHK-ripasy ta TornoizomMepasy
V), ski e neobximuumu y GaraTbox mpouecax KMTTEBOIO uvioty JIHK, Ttakux sk pennikailis,
TPAaHCKPHIILiA, penapais i pekoMOiHalLis.

EdexTHBHICTE rONOBHMM YMHOM  3aMeXUTH  BiX CHIBBIIHOWICHHS MK  MaKCHMAIbHOIO
KOHIIEHTpauUieo B cupoBaTli KPoBi (Cmax) Ta MiHIMATBHOIO iHribiTopHOIO KoHUEeHTpauicto (MIK)
UHNpoIOKCaUMHY 1Tst GaKTepiallbHOTO MTATOTeHY i BiJl 3HAYEHHS MO mix kpusoro (AUC) ta MIK.
PesucrenTHicTs 10 uunpoduokcanuny in vitro 3azeuyaii mop’s3ana 3 MyTaUisMK calTy-MileHi, ki
BUHUKAIOTH ¥ GakTepialbHUX TOMOi30Mepasax i HHK-ripasi msxom 6Garatoctyrenesux MyTarttii,
Onunapui MyTauii MOXyTh NpU3BECTH, IMOBIpHIlLe, 10 3HHKEHHS YYTJIHBOCTI, @ HE 10 KIiHIYHOT
PE3UCTEHTHOCTI. OJHAK MHOXHHHI MyTauii 3a3BUYall CIIPHYHHSIOTH KITHIYHY PE3HCTEHTHICTH 0
LMNPO(IOKCALNHY Ta EPEXPECHY PE3UCTEHTHICTE 10 XiHOMOHIB.

MexaHismMu pe3sucTeHTHOCTI, SKi iIHAKTHBYIOTH iHIIi aHTHOIOTHKH, TaKi SK 3HHKCHHS MPOHUKHOCTI
30BHIIIHEOT CTIHKH GakTtepii (nputamanno mus Pseudomonas aeruginosa) Ta aKTHBHE BHBEICHHS
npenapary 3 KITHHM (edioKc), MOXYTh BIUIMHYTH Ha YYTJMBICTE 10 UMTpOdIOKcalHy.
[ToBizoMiisinu mpo  po3BUTOK T1a3MiJI0NOCePEIKOBAHOT PE3IUCTEHTHOCTI, KOJOBAHOT qnr-renom
aHTUOIOTHKOPE3HCTEHTHOCTI.

Cnexmp aumubaxmepiansioi akmueHocmi.

KOHTPOJIBHI TOYKH BiAAINAIOTE Yy TINBI WITAMH B mTaMmis i3 CepeJIHBOIO Yy
BiJl PE3UCTEHTHUX MITAMIB.

Pexomenoayii EUCAST
I MikpoopraHizmMu ‘ Uytnuei | Pesncre it A
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Enterobacteria < 0,5 mr/n > 1 Mr/n ’
Pseudomonas < 0.5 mr/n > 1 Mr/n
Acinetobacter <1 mr/n > 1 mr/n
Staphylococcus spp.” <1 mr/n > | Mr/n
Haemophilus influenzae ta < 0,5 mr/n > 0,5 Mr/n
Moraxella catarrhalis
Neisseria gonorrhoeae < 0,03 mMr/n > 0,06 mr/n
Neisseria meningitidis < 0,03 mr/n > 0,06 Mr/n
He nop’ssami 3 Bugamu | < 0.5 mr/n > 1 Mr/n
KOHTPOJIbHI TOYKH *

' Staphylococcus spp. — KOHTPOTBHI TOUKH IS uunpodIIoKcalMHy MaroTh BiIHONICHHS

J10 Teparif i3 3acrocyBaHHﬂM BHCOKHX J103.

* He nos’s3ani 3 BUmaMn KOHTpPONBHI TOukM GyiIM BH3HAYEHi FOJMOBHMM YHHOM Ha
OCHOBI JIJaHWX CHiBBiIHOLICHHS (DapMaKOKiHETHYHUX Ta (hapMakoAMHAMIUHUX JaHUX i He
sanexarh Bit MIK st okpemunx Buzaie. BoHH BUKOPHCTOBYIOTHCS TilbKM SIS BUJIIB, AKI He
MAIOTh BIIACHUX KOHTPOJILHHX TOYOK, a HE JUIS THX BMIIB, y SIKMX NPOBEICHHS TECTy Ha
YYTIUBICTh HE PEKOMEHIYEThCS.

[ommipenicTe HaGyToi pe3sUCTEHTHOCTI BUAICHHX BHIIB MOKE BapilOBaTUCs 3allekHO Bij
MICIEBOCTI i 4acy, TOMY HeOOXiAHa NokambHa iH(pOpMaLis MPO PE3UCTEHTHICTh, OCOOIHMBO TpU
NiKyBaHHI TOKKUX iHQekuid. Y pasi HeobximHocTi cimin 3BCPHYTHCA 3a KOHCYJBTALIEID JI0
CIELialliCTiB, KOMM MiCUEBa MOUIMPEHICTh Pe3HCTEHTHOCTI Habyna Takoro piBHs, M0 KOPUCTH Bil
3aCTOCYBaHHs 3ac00y, MPUHAHMHI 010 IeSKUX BUAIB iHDEKIiH, € CyMHIBHOIO.

Ho umnpoduokcaunny s3aranom €yTnuBi in vitro Taki poaM Ta BUIM Oakrepit (ans BuIy
Streptococcus auB. po3in «OcobIHBOCTI 3aCTOCYBAHHSY).
HyTnuei (3a3BM4aii) BUAKM MIKPOOTaHI3MiB
I'pamnosuTHBHI aepoGHi Mikpoopranizmu

Bacillus anthracis (1)

['paMHeratiBHi aepoGHi MikpoopraHizmu

Aeromonas spp.

Brucella spp.

Citrobacter koseri

Francisella tularensis

Haemophilus ducreyi

Haemophilus influenzae*

Legionella spp.

Moraxella catarrhalis*

Neisseria meningitidis

Pasteurella spp.

Salmonella spp.*

Shigella spp.*

Buan, s SKHX MOAKIIMBHIL pO3BUTOK HABYTOT pe3HCTEHTHOCTI
A€epoOHi rpaMIIO3UTUBHI MiKpOOpraHizMu

Vibrio spp.

Yersinia pestis

AHaepobHi MiKpooprauizmMu

Mobiluncus . }"?Tﬁ"\%
[HWIi MikpooprauizmMu 5‘/ X
Chlamydia trachomatis ($)

. . .~ Ana’no *Me
Chlamydia pneumoniae ($) i. it
Mycoplasma hominis ($) E\% “n 0/ ThOAPHA
Mycoplasma pneumoniae ($) Wz M‘Z/f;'::\';\ﬁ 5

Enterococcus faecalis ($) 7;%&(

41
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Staphylococcus spp.* (2)

AepobHi rpaMHeraTHBHI MiKpOOpraHizmu
Acinetobacter baumannii*
Burkholderia cepacia™*
Campylobacter spp.™ *
Citrobacter freundii*
Enterobacter aerogenes
Enterobacter cloacae*
Escherichia coli*
Klebsiella oxytoca
Klebsiella pneumoniae*
Morganella morganii*
Neisseria gonorrhoeae*
Proteus mirabilis*
Proteus vulgaris*
Providencia spp.
Pseudomonas aeruginosa*
Pseudomonas fluorescens
Serratia marcescens™

AHaepoOHI MiKpoopradismu
Peptostreptococcus spp.
Propionibacterium acnes

MikpoopraHi3mMi, MOYaTKOBO Pe3UCTEHTHI J10 HHANPOodIOKCcANUHY

AepoOHi rpaMIO3UTHBHI MIKPOOPraHizMu
Actinomyces

Enteroccus faecium

Listeria monocytogenes

Aepo0OHi rpaMHEraTUBHI MiKPOOPTaHIZMHU
Stenotrophomonas maltophilia

AHaepoOHI MiKpoOprauizMu
3a sunamrxom 3aznavenux euuye

IHmi MiKpooprasizsMu
Mycoplasma genitalium
Ureaplasma urealitycum

: KuniniyHa edexTuBHicTs MpoaeMOHCTPOBaHA UIS YyTIMBHX i30JI5TIB 3a 3aTBEPIKEHUMHU
KIIHIYHUMH NIOKa3aHHAMM

N [Mokasuuk pezucrentrocti > 50 % B oaHiii a6o Ginbie kpain €C.

$) Ilpupoana cepenns 9yTnuBicTs npu BigCyTHOCTI HabyTOro MexaHi3My pe3HCTeHTHOCTI
(1) Byinv mpoBesieni ocHmiKeHHA Ha eKClepUMEHTATBHHX TBapuHaX 3 IHQIKYBaHHAM iX
TOBITPSHO-KpaNeNbHUM IUIIXOM criopamu Bacillus anthracis: i JOCTI/UKEHHS JJIOBOAATH, IO
NpUHOM aHTHOIOTHKIB OJIpa3y i KOHTAKTY 3 ATOTEHOM J0MOMArac YHUKHYTH 3aXBOPIOBAHHS,
AKIIO BAAETHCSA JOCATTH 3MEHIICHHS KUIBKOCTI cnop Hik4de iHbikyrouoi no3u. Pekomennauii
(O/10 3aCTOCYBaHHs UMIPO(IOKcaurHy 6a3yloThCsl MepeBaXHO Ha JAHWX YyTIHBOCTI in vifro y
TBAapHH pa3oM 3 OOMEXCHHUMH JaHUMH, OTPHMAHUMH B JTrojieil. JlikyBanHs TPUBAITICTIO 2 MicsALi
nepopanbHoo popmoro nunpodIoKcauty y 103i S00 Mr aBivi Ha 100y BBAKAETHCA e(heKTHBHUM
AN monepe/uKeH s iH(iKyBaHHA CHOIPCHKOK BUPa3Kolo Y 1opociux. J1 iKap MOBMHEH 3BEPHYTHCS
0 HaliOHANBHUX Ta/ab0 MIKHAPOJIHUX TIPOTOKOJIIB NiKyBaHHA CHOIPCHKOT BUpa3KH.

(2) Metuuunin-pesucTenTHuit S. aureus myke 4acTto € OJXHOYACHO PE3UCTEHTHUM 1 JIO
¢propxinononie. TTokasHUK PE3UCTEHTHOCTI 110 METHLUHIIIHY Ccepell ycix annﬁ;._ TOKOKY
CTaHOBHUTH O1u3bK0 20-50 % i € 3a3BMYaii BUCOKMM Y rOCHITAIBLHUX i3onsTiB 8 % YKpaiy,

Dapmarokinemuxa.

Abcopbuis

7z
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[licna nepopaneHOro 3acrocypanns TabnerTok uunpodiokcauuny y g03i 250 mMr ta 500 Mmr
UMNPO(IOKCAUMH WIBHAKO Ta J06pe BCMOKTYETBCH, MEPEBAKHO 3 BEPXHBOI'O BIJUIITY TOHKOTO
KHIIEYHUKY.

MaxkcumanbHi KoHUEHTpa|i y cipoBaTui KpOBI AOCATAIOTHCA Yepe3 1-2 roauHu.

AbcomoTHa GiogocTynHicTh npenapary cranoBuTh 70-80 %,

Posznozin

Bincorox 3p'asyBanns umnpodmokcanmny 3 Giikamu ITasMmu KpoBi Heznagnuit (20-30 %),
3HaXOAMTBCA Yy IUIa3Mi KpOBI IepeBakHO B HEiOHI30BaHiii dopmi. Llunpodokcauns BinbHO
AudyHAYE Y MO3aCy IMHHHI NPOCTip. 3HauHuil 06'eM PO3NOMIITY y CTaHi CTIHKOT piBHOBAru, AKuii
CTaHOBMTL 2-3 JI/KI MacH Tina, JOBOAMTH, IO HMIPOGIOKCALUH IIPOHUKAE Y TKaHWHH ¥y
KOHIEHTPALISX, AKi MOXKyTh y Garato pasip TmepeBHILyBaTH piBeHb TpemapaTy y CHpOBaTili KPOBi.
[unpodokcaunn jfocarac BUCOKMX KOHIEHTpaLii y PI3HUX TKaHWHAX, HAMPHUKIAN Yy JereHsx
(emitenianbHa  pinuHa, aneBeonspHi  Makpodary, 3paskd  Oioncil). cuHycax, 3ananeHux
MOWKO/DKEHUX TKaHWHAX Ta y TKAaHWHAX CEYOBHMAIIBHOTO TPaKTy, CTAaTeBHX OpraHax (ceua,
nmpocTaTa, €HIOMETpiM).

Mertabosizm

Bynu 3adikcosani HeBHCOKI KOHIEHTparlii Takux HOTUPBOX METabOMITIB: MieTHILHUITPOdIOKCAHHY
(M1), cynsdouunpodpnokcanuny (Ms), okcouumnpodaokcauuny (Ms) ta popminuunpodrokcanny
(M4). MeTtaGoniti JeMOHCTPYIOTE in vifro aHTUMIKPOOHY aKTHBHICTB, ale MEHIIOK Mipoio, HiX
MOYaTKOBa CMOJIyKa.

Bizomo, mo nunpodiiokcauns € nomipanm inriditopom i3opepmentie CYP 450 1A2.

Busenenns '

unpodnokcauns BUAINAETbCS 3166iMBIIOTO Y HE3MIHCHOMY BHUIMIANI K HUPKaMH, TaK i 4epes
KuueyHuk. Ilepion HaniBBHBeaeHHS 3 MIa3Mu KpoBi oci6 i3 HOPMaJIbHOK HUPKOBOIO (hyHKIi€0 —
npuOIu3HO 4-7 roauH.

Bupenenns uunpoduokcauuny (% a03u) npu NepopatbLHOMY
npUioMi

1HIngaxu BuBencHHs
Hazea .

3 ceuero 3 examismu
[unpodnokcauun 44,7 23
Metaboniti (M1-My) 11,3 7.5

Hupxosuii kiipenc cranosuts 180-300 Mur/Kr/roa, a 3araibHUI Kiiperc — 480-600 mu/kr/rop.
Lunpodnokcauun miansrae kiyGouKoBiii binerpauii Ta kananeuesiii cekpeuii. [Tpu Cepiio3HOMY
NOpYIIeHHI HUPKOBOT GYHKIIT nepio HalliBBHBE IeHHS UUNpO(IIOKCAMHY CTAHOBUTE 10 12 rOauH.
HenupkoBuii ki1ipeHc uMnmpodokcaunty MoSCHIOETECS y Nepury 4Yepry TPaHCIHTECTHHAILHONO
cekpeuiero Ta MetabonismoM. 1 % 1n03u BHAiNgETHCS uepes KOBYHI uuiaxu. [{unpodnokcauun y
BHCOKHMX KOHLEHTpaLifX MPUCYTHIil y JKOBYi.

Hitn

DapmakoKiHeTHYHI JaHi Mmoo mitel obMexeni. He CIOCTEPIranocs BiKOBOI 3alekHOCTI Cmax i
nokasuuka AUC. Tlicna Garatopa3oBoro 3actocyBaHHS npenapaty (10 mr/kr 3 paszu Ha n00y)
3HA9HOro MiABHIIEHHS Cmax i AUC He croctepiranocs. 3HaueHHs 3HaXOAAThes Y MeXax HOpMH, sKi
Oyno 3adikcoBaHo y JOpOCTMX MPH TepameBTHYHil 103i. BianosigHo g0 rpynu namieHTie Ta
¢apMakoKiHeTHYHOrO aHalizy nemiaTpHUHUX XBOPUX 3 PI3HUMHM iHDEKUiAMH, MPOrHO30BaHMI
CepetHiii nepiojl HarmiBBHBEAECHHS Y JiTeil CTAHOBHTD pUOIU3HO 4-5 roauH.

Kuiniyni xapakrepucruxnu.
Iokazanns.

[unpodnokcauns nokazauuit s NIKYBaHHA HIKYe3a3HaYeHHX iHdekuii (aus. po3ainU
«OcobnueocTi 3actocyBanHs» Ta «DapMaKkoIOTiuHi BiacTuBocTi»). Ilepen mou oM Lepanii cin
3BEPHYTH OCOONMBY yBary Ha BCIO JIOCTYIHY inbopmanio  monoEP LM THOCTI
uMnpodrokcauuny. ¥

Hopocni




30

[Hgexuii HKHIX TUXaTBHUX WUIAXIB, ClipHYMHeHi TpaMHeraTUBHUMH OakTepisaMu:

3aroCTPEHHA XPOHIYHOrO OOCTPYKTHBHOIO 3aXBOPIOBAHHA JICrCHb. [1pu 3aroctpenHi XpoHiyHOro
OOCTPYKTHBHOTO 3aXBOPIOBAHHS JIEreHE [unponeke ciig 3actocoByBaTH TinbkM Tomi, Komu
BBAKACTLCA HEJOUITBHUM BHKOPHCTOBYBATH iHILI aHTuOakTepiaabHi 3acobu, fKki 3a3BUyail
PCKOMCHAYIOTLCA JITA JIKYBaHHS LHAX iHDEKILii.
- 6poHxonerenesi iHpekuii mpu KicTosHOMYy hi6pozi aGo npu GpoHxoekTazax:
- O3aJIiKapHsIHA THEBMOHIS.

* XpOHIYHWIH IHIHHUH OTHT CepeHbOro ByXa.

® 3arocTpeHHs XPOHIYHOTO CHHYCHTY, OCOGIMBO SKINO BiH CIIPUYHMHEHHUH TpaMHEraTUBHUMHU
Baktepiamu.

* Heycknaanenuit rocrpuii umcrur. Ipu HEYCKIIAAHEHOMY TOCTpOMY WMCTHUTI Llunponekc ciin
3aCTOCOBYBATH TUIBKM TOMi, KOJM BBAKAETHCA HEAOLLTLHUM BUKOPUCTOBYBATH iHII
aHTuOaKTepianbHi 3acobu, AKi 3a3BHUaii PEKOMEHAYIOTBCS [UIA JTIKYBaHHS [UX IH(EKILii.

e [octpuii mienonedpwur.

e VcknanHeHi iHeKiii ceHoBUBIAHUX IITAXIEB.

* bakrepianbHHii IPOCTaTUT.

* T'OHOKOKOBHf YPETPHT i UePBIilIUT, CIPHYHHEH] uyTnuBoto Neisseria gonorrhoeae.

* Opxoeniauaumir, 30kpema cnpuunnennit Neisseria gonorrhoeae.

* 3anainbHi 3aXBOPIOBaHHSA OPraHiB MaJloro Tasa, 30KpeMa cnpuuuHeni Neisseria gonorrhoeae.
Ipu nigo3pi um giarnocrosawiit indexuii crateroi CHCTEeMU, BUKIIHKaHuX Neisseria gonorrhoeae,
CIIiJl BPaXOBYBaTH JaHHi MPO NOMMPEHICT i PE3UCTEHTHICTD 10 uMnpodokcauuny Gakrepiii i
BU3HAYaTH 9y TJIMBICTE JJAOOPATOPHUMH METONAMM.

¢ [HbeKUil HUTYHKOBO-KHIIKOBOIO TpaKTy (HanpuKiaj, JNiKyBaHHs Jiapei MaHJIpPIBHUKIB).

* InTpaabnoMiHanbHi iHdeKiT.

* IHdexuii wKiph Ta M KX TKAHUH, CHIPUYHHEHHX 'PaMHEraTUBHUMH OakTepisMHu.
3M0SKICHHI OTHT 30BHILIHBOTO ByXa.

* IHdexuii KicTok Ta cyrnobis.

* Ilpodinakruxa inBasuBHuX indekuiil, cipuynnennx Neisseria meningitidis.

¢ Jlerenesa dopma cubipcrkoi Bupazku (MpodinakTHKa mic/s KOHTAKTY i pajuKaibHe JKYBaHHS).

* Tapsukay nauieHTiB 3 HefiTponenicio, cpuyunena bakTepianbHOO iHpeKLicO.

Himu

* bpomxonerenesi indexuii, cnpuunneni Pseudomonas aeruginosa, y NALI€HTIB 3 KiCTOZHUM
bibpozom.

* VYeknagneni indexuii ce4oBoro TpakTy Ta TOCTpHIi MieToHe(pHT.

* Jlerenena dopma cubipchkoi Bupasku (mpodinakTuka micis KoHTakTy i paguKanbHe TKYBaHHS).

Hunpodokcaumn MoxkHa Takox 3aCTOCOBYBATH JUIA JIIKYBAHHA TSOKKHX iHOEKIiN y JiTei, Kou

JliKap BBaXa€ 1je HEOOXiTHIM.

JlikyBaHHS NOBHMHEH PO3MOYMHATH JHIIE JKap, WO Mae JOCBiJ JiKYBaHHA KiCTO3HOTO bidpozy

Ta/abo TAXKMX iHeKUiH y giTeil (aus. po3mink «®apmMakonoriyni BracTHBOCTI» Ta «OCOBIHBOCTI

3aCTOCYBAHHAY).

Cnin B3saTé 10 yBaru odiuiiiHi pekoMeHaNii 3 HATEKHOrO 3aCTOCYBAHHA aHTHOAKTepialbHUX

npenaparis.

Ipomunoxazanuns.
[Miguiena yyTnuBicTs 10 uunpodokcaunny abo 10 6yab-1KOro JOMOMIKHOIO KOMIOHEHTa
Tpenapary, a TaKoX /10 iHIIUX Npenaparis rpynu GTopXiHOMOHIB.

OnnouacHe 3actocyBaHHS UIPOGIIOKCAUNHY Ta TH3AHIAHHY 4epe3 KITiHiYHO 3Ha4YyIli noOivHi
edekTu (aprepianbHa rinorensis, COHJIMBICTH), OB’ A3aHi 31 30iNbIICHHAM KOHUEHTpal#=FF :
y TUTa3Mi KpoBi. 57

Bzaemooin 3 inwumu nikapcokumu sacobamu ma inwi ¢uou 63A€MO0IH.
Bnuug inwux sacobis na yunpodnoxcauun. E
Ilpenapamu, saxi nodoecyloms inmepean OT. X
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[unpodnokcaunn, sk i imwmi ¢ropxiHoNnOHH, ciia Npu3HAYaTH 3 o0epexHICTIO MalieHTaM, AKi
OTPAMYFOTS NpernapaTh, Wo NOAOBKYIOTE iHTepBan QT (Hanpukiaa anTuapuT™ivHi 3aco6u kiacy 1A
i I, Tpuuukiivbi aHTHAENpecaHTH, MaKpoJIiii, aHTHICHXOTHKH) (JMB. po3iin «OcoBIuBOCTI
3aCTOCYBAHHSY).
Dopmy6anHs Xenamno20 KOMIIEKCY.
[Ipu oanowacHoMy 3actocyBanHi uMnpodIokcaunny (nepopaibHO) Ta JKAPCLKUX 3acobiB, 110
MICTATH 6araTOBa/ICHTHI KaTiOHH, MiHepalbHUX 106ABOK (HampwKIa, Kaubllifo, MarHiio, alTroMiHilo,
3ajiiza), Gochar3p’A3yrounx noiimMepis (HampuKIaz, ceBejlaMepy, JaHTaH KapOoHaTty), cykpanbdaris
abo aHTaUMIiB, a TaKoX MpenapaTiB 3 BEIMKOIO OydepHoro eMHIicTIO (Takux sSK TabIeTKH
JMAHO3MHY), WO MICTATH MarHii, amominiii a6o «kanswii, aGcopOuis UIpodIoKcalHHy
SHWKYETbCA. Y 3B’A3KY 3 UMM UMOPOQIIOKCaUMH crif mpuitMatd abo 3a 1-2 roamnu Jo, abo
NpHHAHMHI Yepe3 4 TOMHH TIiCIs IPUHOMY LHX Mpenaparis.
Hane 0OMexKeHHS He CTOCYEThCS aHTALMIB, IO HAJIEKATH J10 Kkiacy 6nokaropis Hz-peuentopis.
Xapuoei ma monouni npodyxmu.
Kanbuiit y ckiani XapuoBUX NMpoayKTiB HE3HAYHO BIUIMBAE HA abcopbito. OgHaK cmig yHUKaTH
OJIHOYACHOTO NMPUHOMY LMNPOQIIOKCALMHY | MOMOYHHMX abo 30arayeHux MiHneparamu NIPOJYKTIB
(Takux AK MOJIOKO, HOTYpPT, anelbCHHOBHME CiK 3 MiABHIICHHM BMiCTOM KaJbllil0), TOMY [0
abcopOuis uunpodokcalty MOKe 3HHKYBATHCS.
Ipobeneyuo.
[IpoGeHeuna BnimBac Ha HUPKOBY ceKpelilo uunpoduokcauuny. OJHOYACHE 3aCTOCYBAHHS
NKapehbKUX 3acoBiB, M0 MIiCTATE MpobeHen s, Ta UUTIpO(IOKCAUNHY TPU3BOAUTE /IO TiABHILEHHS
KOHIICHTpauUii uMNpodIOKCaMHY Y CHPOBATIL KPOBI.
Memoxnonpamio.
MeToksionpamia NpUCKOPIOE BCMOKTYBAHHS HUMPODIOKCALIHHY (mepopanbroi popMu), B pe3yibTari
HOro  JIOCATHEHHSA MaKCHMaIbHOI KOHLUEHTpauii y mumasMi Kkposi BinOyeaerbes wmsuame. He
BII3HAYECHO BILTMUBY Ha GioOCTYMHICTE LUTpOdIoKCcalHHY.
Omenpazon.
OnHovacHe 3acTOCYBaHHS UMIPO(GIIOKCAUHHY | JIKApChKUX 3aco0iB, IO MICTATH OMempaso,
TPU3BOIUTE 10 HE3HAYHOTO 3HHKEHHSA Cmax | AUC umnpodiokcauuny.
Bnnue yunpognokcayuny na inwi nikapcexi zacobu.
Tuzanioun.
Tuszanizun He MoXHA MNpU3HAYATH  OJHOYACHO 3 uunpodokcauMnHoM  (AMB.  po3ain
«lIpoTunokazanns»). Y Xojai KIiHIYHOTO OCTiIKEHHS 3 YHacTiO 3/0pOBHX JOOPOBONBIIB TpH
OJIHOYAaCHOMY 3aCTOCYBaHHI UMUNPOMIIOKCALMHY | TH3AHIAUHY BUSBIICHO 30i/IbIICHHS KOHLIEHTparil
TH3AHIAMHY y TIasMi Kposi (36inbwieHHs Cmax y 7 pasis, mianazon — 4-21 pa3; 30inbIIeHHs
nokasuuka AUC —y 10 pasis, nianazon — 6-24 pasu). 3i 36insmennam KOHLIEHTpALIl TH3aHIIWHY B
CHPOBATUi KPOBi aCOL{IOIOTECA MIOTEH3WBHI Ta CeJATHBHI MOOIYHi peaxuii.
Memompexcam.
llpi  oxHoyacHOMy TNpH3HAYeHHI UMIPO(IOKCAMHY MOKIUBE YUOBIUIBHEHHS  TyOyJISpHOro
TPAaHCNOPTYBaHHS (HUPKOBHI MeTaboIli3M) METOTpeKcaTy, 10 MOKe NPU3BOAUTU 10 ITiABHILECHHS
KOHUCHTpallii MeToTpekcaTy y mnumasmi kposi. [Ipu msomMy Moske 30UTbIIYBaTHCS  IMOBIPHICTS
BUHUKHEHHS MOOIYHWX TOKCUYHUX peaKiiil, CIPHYHHEHHX MeTOTpekcaToM. OIHOuacHe IIPU3HAYCHHS
HE PEKOMEHIYETECS (B, po3ain «OCOGIHBOCTI 3aCTOCY BAHHSY ).
Teodghinin.
OpxHouacHe 3acTocyBaHHS UMIPO(IOKCALNHY Ta JTiKApCHKUX 3aco0iB, MO MicTATEL TeodisiH, Moxe
MPU3BECTH JI0 HEOaKAHOTO MiABMILEHHA KOHUEHTpauUii Teodininy y ciupoparui KPOBI, IO, Y CBOIO
Hepry, MOXKe CHPHYMHMTH PO3BHTOK MOOIYHMX peakuiil. Y NMOOAMHOKMX BMNAJKaX Taki moGiumi
peakuil MOXYTh 3arpoXyBaTH XKUTTIO ab0 MaTH JeTalbHHl Hachizok. SIKio 0JIHOYACHOTO
3aCTOCYBAaHHA LMX NpenapaTiB YHUKHYTH HE MOXKHA, CIIiJI KOHTPOJIIOBATH KOHUEHTpaLito Teodininy
Y CHpOBATIli KPOBIi Ta aIeKBaTHO 3HIXKYBATH HOTO 103y (AMB. po3ain «OcobnuBOCTI 3aCTOCYBaHHS»).
Inwdi noxiowni kecanmuny.
Ilicns oaHoyacHoro sacrocyBanHs wMnNpodrOKcauuHy Ta 3acobis, O «MIEBTRmKODein  abo
NeHTOKCHGTIH (OKCHEHTHLTIN), MOBIZOMIIAIA TIPO T1i IBUILEHHS KOHIERHITA
1a3Mi KpoBi.
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Denimoin.
OnHouacke 3acTocyBaHHs UMNPodIOKCalMHy Ta (eniToiHy MoXke NpU3BECTH 10 MigBHILEHHS 260
SHIDKCHHA CHPOBAaTKOBHX KOHLEHTpalUiii (eHiToiHy, TOMy pekoMeHayeThcs MOHITOPHHT piBHIB
npernapary.

Huxnocnopun.

Byno Bu3HaueHO TpaH3MTOpHE ITiBUIIEHHS KpeaTHHIHY CHPOBAaTKM KPOBI IPH OJHOYACHOMY
3aCTOCYBaHHI UMNPOGIOKCAlMHY Ta JiKApCHKHX 3ac00iB, IO MiCTATH uuKIocnopud. Tomy
HeOOXIAHHMI yacTHit (2 pasu Ha THK/IEHB) KOHTPOIIb KOHUEHTPALIi KpeaTHHIHY CHPOBATKH KPOBIi Yy
IIMX MaLi€eHTIB.

Anmazonicmu eimaminy K.

[Ipu otnoYacHOMy 3acTocyBaHHi LMIPO(IIOKCAIIMHY Ta AHTATOHICTIB BiTaMiny K MOske mochmoBaTHes
IX aHTUKOAryJIAHTHA Jis. [TOBIZOMIISIIH MPO MiABHINEHHS aKTURHOCTI nepopaibHUX aHTHKOArYJISHTIB
Y MaUi€HTIB, SKi OTPUMYBAJIH aHTHOAKTEPiaTbHi npenapaty, 30kpema Gropxinononu. CTynine pusuky
MOJKe BapiloOBATH 3a/€3KHO Bijl OCHOBHOTO BMJTY iH(EKILii, BiKY, 3aransHoro CTaHy XBOPOr'o, TOMY TOYHO
OLIHUTH BIUIMB LMNPOQIOKCAIMHY HA TiIBHIICHHS 3HAYCHHS MixHapoaHOro HOpMasizoBaHOIO
BigHowenns (MHB) cknaano. Crniz 3aificHioBaTH yacTHii KoHTpois MHB niz wac ta oxpasy micns
OZTHOYACHOTO BBEJICHHSA LMNPOQIIOKCALMHY Ta aHTaroHicTiB Bitaminy K (Hanpukian Bapdapuny,
alCHOKYMapouty, GpeHnpokyMony, ¢iyingiony).

Hepopaneui yykposnuxcyeanvui sacobu.

[pu cynyrHboMy npussaueHHi uunpodroKcalMHy Ta nepopanbHUX aHTHIa0eTHYHIX JiKapehLKUX
3ac00iB, 0COOJIMBO TPYNH  CyJIb(OHIICEIOBHHM (Hanpukaax ruibeHknamigy, riaiMenipuay),
TMOBIZOMIISIN TIPO TiMOTTIKEMIto, 110 OB’ 93aHa, BiPOTiIHO, 3 MOTEHIIIORAHHSIM UIpoQIIOKCALIMHOM
Ail nepopaibHUX aHTHAIabeTHUHUX 3ac0GiB (IUB. posnuin «ITo6iuni peakiiin).

Jlynoxcemun.

Y XoAi KIHIYHMX J0CHiPKeHb OyNO MOKa3aHo, 10 OJHOYACHE 3aCTOCYBAHHA NYJIOKCETHHY i3
cunbHUMH iHTIOITOpamu CYP450 1 A2, TakuMHU K biryBoKcaMiH, MOXe TIpHU3BECTH 10 36iMbIICHHS
AUC i Cmax nynokcetnny. He3paxaroum Ha BiZICyTHICTB KTiHIYHHX JaHHX TIPO MOYKIIMBY B3aEMO/Ii10
3 UMNPOMIOKCALUMHOM, MOXHA OYiKYBAaTH CXOXKHX edexTiB MpH OAHOYACHOMY 3acTOCYyBaHHI
BKasaHuX nipenapatis (1uB. po3ain «OcobaMBOCTI 3aCTOCYBAHHSAY).

Poninipon.

OxHovacHe 3acTocyBaHHs POMIHIPOY 3 HHMPOMIOKCALHHOM, iHribiTopoM izoeH3umy CYP450 1A2
noMipHOT A1, npu3BoAuTE 10 migBuiueHHsS AUC i Cmax poniHipony Ha 60 % Ta 84 % BinmosimHoO.
Mositopunr nobivanx edexris pomidipony Ta BigmosigHe KOperyBaHHA J03U PEeKOMEHIYIOThCS
3AIMCHIOBAaTH MiJ 4ac i oApa3sy Mic/as CYMICHOrO BBEAEHHS 3 UMNPOGIIOKCATMHOM (JUB. pO3JLii
«OcobaMBOCTI 3acTOCYBAHHSM).

Hiookain.

Byno nokasano, 1o y 310poBMX 0ci6 oxHOYacHe 3aCTOCYBaHHA LMIPOQIOKCALMHY, TOMIPHOTO
iHridiTopa isopepmentis uuToxpomy P450 1A2, 1 IKapChbKUX 3aC06iB, 10 MiCTATB J1i10KaiH, 3HUKYE
KIIipeHC BHYTPIlIHBOBEHHOTO NijoKaiHy Ha 22 %. Hespakarouw Ha HOpPMAaJIbHY TEepPEeHOCHMICTh
MKyBaHHS JTiJI0KAIHOM, MOMUTHBA B3aEMOJLis 3 UHUITPO(IOKCALIHHOM, LIO ACOIIOETHCS 3 MOOIUHUMH
peakuisMu MPH OJTHOYACHOMY 3aCTOCYBAHHI BKa3aHUX npenaparis.

Knoszanin.

[Ticns oaHovacHoro 3actocyBaHHs 250 Mr UHMPOMIIOKCAMHY 3 KII03alliHOM YTIPOIOBXK 7 JIHiB
CHPOBATKOBI KOHUEHTpALIi KiIo3ariHy i N-necmetunknosaniny 6ynu migsumeni xa 29 % i 31 %
BianosigHo. Kiriniyeuii Harsg Ta BIIMOBIAHY KOPEKLiiO0 JI03H KJIO3alliHy PEKOMEHIYEThCA
3IHCHIOBATH M1/l 4ac Ta 0Jipa3y Mic/A 0JIHOYACHOTO 3aCTOCYBAHHSA 3 UHIPODIIOKCAIIMHOM (AMB. PO3ILT
«OcobnuBOCTI 3acTOCYBaHHA).

Cunoenadghin.

Cmax 1 AUC cunnenadiny spociu npubnuzso y 2 pasu Y 3JI0pOBMX J0OOpOBONBLIB Tlicis
NEpopabHOro  3acrocyBanHs 50 Mr cungedadimy Ta cymyTHeoro npmsHadeHHs S00 Mr
uunpoduokcaunty. ToMy cmix XoTpuMyBaTHCS 0Oepe)HOCTI PH  CYITyTHLOM:
UMNPO(IOKCALMHY i3 cHieHadiToM Ta BpaXOBYBATH CHiBBiAHOMLICHHS puzERAGop
Azomenamun. AT
Y X0Ai KIIHIYHAX AOCTi/UKeHb Y0 NpOJEMEHCTPOBAHO, L0 dbmyBokcamif
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i3oepmenty CYP450 1A2 nomiTHO iHridye Metaboii3M aromenatiny, 10 MPU3BOAMTB 10
60-KpaTHOro 36iNBIIEHHS KiTBKOCT aromenatiy. Hespaxatouu Ha Te, wo KiiHiuHi mani mpo
MOXITUBY B3a€MOJIIO 3 UMNPODIOKCAMHOM, MOMipHUM inriGitopom CYP450 1A2, BixcyTHi,
MoAiOHI eheKTH MOKHA OYiKyBATH MPH X OJIHOYAaCHOMY 3aCTOCYBaHHi.

3onnioem.

OanoyacHe 3acTocyBaHHs 3 UMNPO(IOKCALIMHOM MOKE T BHIHTH PiBEHB 30JIITiIEMY Y KPOBi, TOMY
O/IHOYACHE 3aCTOCYBaHHS HE PEKOMEHAYETECA.

Ocoobnugocmi 3acmocysanns.
Crixt yHuKaTH 3acTOCyBaHHS UMNPO(IOKCAIMHY MallicHTaM, SKi paHime Maau cepitozni nmobiyni
peakuil Npu 3aCTOCYBaHHI MpenapariB, 1O MICTSTh XiHOJOHH abo ¢bropxinononu (auB. po3ain
«IToGiuni peaxuii»). JIiKyBaHHS TaKUX MalicHTIB UHITPOdIOKCALMHOM ClIijI PO3MOYHHATH TUTHKH 34
BIICYTHOCTI allbTEPHATHBHUX BHIIB JIKYBAaHHS Ta Mic/s peTeNnbHOI OLIHKH CMiBBiIHOUIEHHSA
KOPHUCTB/pU3HK (AMB. po3ain «IIpoTunokasanus»).

Tagexi_inpexuii_ma/abo smiwani ingpexyii, cnpununeni 2pammozumuenumu abo anaepobruMu
baxkmepismu.

Lunpoduiokcauns He 3acTocoBYBAaTH AK MOHOTEparito s JIKYBaHHA TSOKKMX iHQeKuii Ta
IH(EKIiH, CIPHYMHEHHX TPAMIO3UTHBHUMH a00 aHaepoOHUMM Oakrepismu. JIns nikyBaHHs
BKa3aHWUX iHpeKUilt umnmpoduiokcaunH ciia  3acTocoByBaTH Yy KoMmOiHauil 3 BiAMOBIAHUMH
aHTubaKTepialbHUMH 3ac00aMH.

Cmpenmoxokosi ingheruii (exmovarovu Streptococcus pneumoniae).

Hunpodiiokcamd  He peKOMEHIYETbCH  JUIS JIKYBAaHHA  CTPENTOKOKOBHX iH(eKUil wuepes
HEJOCTaTHIO e()EKTHBHICTE.

Ingexuit cmamesoi cucmemu.

DTOPXIHONOHPE3UCTEHTHI iTamMu Neisseria gonorrhoeae MOXYTb CIPUYHHUTH T'OHOKOKOBHMIA
YPETPUT, LEPBILUT, OPXOSTIIHAMMIT Ta 3aNalbHi 3aXBOPIOBAHHS Ta30BUX OpraHig.

Bixnoeiano, mmnpodnokcaumn ciia 3actocopyBatd s JKyBaHHS FOHOKOKOBOTO ypeTpHUTY a6o
UCPBIUMTY TINBKM 3a YMOBM BMKIIOuEHHS Yy Neisseria gonorrhoeae pe3UCTEHTHOCTI JI0
HUTIPOdIIOKCALIMHY.

Emnipuuny Tepaniio munpoduiokcauunom npu OPXOCMIAMANMITI Ta 3amalbHUX 3aXBOPIOBAHHAX
OpPraHis Majoro Ta3a MOXHA 3aCTOCOBYBATH JIHILE y KoMOiHaumil 3 iHIIMMM BiAMOBiTHHMM
aHTHOAKTepianbHUMH 3ac00aMu (HANPUKIIAJL, ueanocnopuHamu) 3a BUHATKOM KIIiHIYHHX CUTYyallii,
KOJIM BUKJIFOYCHO HAsABHICTE HUNPOGIOKCAUMHPE3NCTEHTHHUX ITaMiB Neisseria gonorrhoeae.

ko vepes 3 1Hi He HAacTae KIIHIYHE MOKPALEHHS, TePaTito i NeperisHy TH.

Inghexyii cevosozo mpaxmy.

Y kpainax €sponeiichkoro COrO3y CHOCTEPIracThCA pisHa Pe3HCTEHTHICTD 10 dropxiHoNnoHiB 3 GOKy
Escherichia coli, naiinommpeniioro 36y1HuKa, 110 CIpHYHHSE iHbekuii cevoBuBigHMX nusXiB. ITig
Hac MpU3HAYCHHS Tepamii JiKapsiM pEKOMEHJIYCThCS BpPAaXOBYBaTH MiCLEBY MOLIUPEHICTh
pesucteHTHocTi Escherichia coli no ¢TopxXiHomOHIB.

BBaxkaeTbesi, M0 OAHOpa3oBi  J03H LUIPOIIOKCAUMHY, AKi MOXKHA 3aCTOCOBYBATH TIpH
HCYCKJIAIHEHOMY UHMCTHTI Yy JKIHOK MepeKITiMaKTepHYHOTO Mepiojly, € MEHIn eeKTUBHHMH, HDK
TpUBaJlilma Tepanis npenaparom. Llei ¢akt HeobXigHO BpaxoByBaTH, 3BaKalOYM Ha 3pOCTAIOYMii
PiBEHB PE3UCTEHTHOCTI Escherichia coli 1o XiHONOHIB.

Iumpaabdominanvni inchexuii.

Hani momo edexruBHOCTI LUNIPOdIOKCAHHY [P JIKYBaHHI NOCTOMEPAUiifHUX iHTpaabaOMiHAIEHUX
iHbeKnii oOMexeHi.

Hiapes manopisnuxis.

[Ipu BruGOpi npenapaty crig B3sTy 10 yBaru indopmarito MPO PE3UCTEHTHICTH 10 HUNPOdIOKCAUHHY
BIZMOBIIHMX MIKPOOPTraHi3MiB y KpaiHax, siki 6ym Bigsigani.

Iugexyii kicmox ma cyznobis.

Lunpodiokcalns it 3acTocoByBaTH B KOMGIHALIT 3 IHINHMH AHTHMIK QRAMM 3aTIEIKHO
BIJI Pe3yNIBTATIB MIKPOGIOTOriYHOrO JOCHiKEHHS. :
Jlezenesa hopma cubipcvroi eupazxu.,

i
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3acTocyBsaHHsI JIOAAM IPYHTYETHCS HA AAHUX BH3HAYCHHS YYTIMBOCTI in Vifro, JOCTIMIiB Ha TBAPHHAX

Ta Ha OOMEXEHHX JaHHX, OTPUMAHMX i uac 3acTocyBaHHA NMOJAUHI. Jlikap moBuHEeH aisTH

BIITOBIJTHO 110 HALliOHATEHKX Ta/abo MIKHApOIHUX MPOTOKOJIB TiKYBaHHS cubIpcBKOT BUpa3KH.
imu

3acTocyBanns UMNPO(GIOKCAIMHY TiTSM MOTPIOHO MPOBOAWTH 3TiXHO 3 YHHHUMH O(iiHHUMHU

pekoMeHauiamu. JIiKyBaHHS i3 3aCTOCYBaHHAM UMNpodIoKcaluHy NpOBOAMTE JIHILE aikap i3

JI0CBIZIOM JIIKYBaHHS JiTei, XBOPUX Ha KiCTO3HMIA (}hi6po3 Ta/abo TaKKI iHpeKILT.

Hunpodnokcanun cnpuunnse apTPOMaTiio ONMOPHUX Cyra06iB Yy He3pinux TBapuH. Mani npo

OesrneKky, OTpUMaHi 3 paHIOMI30BaHOrO TOMBIHO CIIMOro AOCHIDKEHHS  3aCTOCYBAHHA

UMIpoGIOKcauMny AiTaM (Lunpodokcarun: n = 335, Cepe/IHIi BiK = 6,3 pOKy; rpyna nopiBHIHHS:

n = 349, cepenniit Bik = 6,2 poky; Bikosmii nianazon — sig 1 g0 17 POKiB), BKa3ylOTh Ha 4acTOTy

BUHUKHCHHS apTPOMATii, ika, HMOBIpHO, OB I3aHa i3 3aCTOCYBaHHSM npenapary (BiIpi3HAECTECA Bijl

KIIIHIYHHX O3HAK Ta CHMITOMIB, N10B’A3aHUX 3 YPAKEHHIM OesmocepetHbo Cyrnobis), Ha 42-if neHnb

BiJl MOYATKy 3aCTOCYBaHHA Tpemapary B Mexax 7.2 % Ta 4,6 % B OCHOBHIili rpymi Ta rpymi

MOPIBHAHHSA BiAnoBigHo. YacToTa BUHUKHEHHS apTpomnarii, MoB’s3aHoi 3 npenaparom, uepes 1 pik

criocrepexxerns Gyma 9 % Ta 5,7 % BianmoinHo. 3pocTaHHS KilTbKOCT BUIAJIKiB apTponariii,

MOB’A3aHMX i3 3aCTOCYBAHHAM Mpenapary, 6y10 CTATHCTHYHO He3HauymuM. OAHak JTiKyBaHHsA

UMIPO(IIOKCALMHOM JiTell Ta MiAIITKIB Mac pO3MOYMHATHCH TUTBKH T1ic/s peTenbHOI OLIHKH

CIIBBIIHONICHHS KOPUCTB/PH3UK Yepe3 MOMKIIMBHil PH3HK PO3BHTKY NMOOIYHHX peaklliif, MoB’s3aHuX

13 cyrnobamu Ta/abo NpUIErTUME TKAHWHAMM.

bpouxonezenesi inghexyii npu xicmosznomy dhibposi.

YV KkaiHiuHi gocnipkents 6yn0 BKIIOYEHO TiTeil Ta MiliTKiB BikoM 5—17 pokiB. Bineur obMexennii

ZIOCBIA JIIKYBaHHA JiTeil BikoM Bijt 1 10 5 pokis.

Yernaoneni ingexuyii cewosozo mpaxmy ma nicionedpum.

Chig posrisHYTH MOXKIMBICT JIiKYBaHHS indexuiii ceyoBoro TpakTy i3 3aCTOCYBaHHAM

UMNPO(IOKCAUNHY, KOIM iHIIE JIKYBaHHS HEMOXK/IUBE. JlikyBaHHS TOBHHHO IPYHTYBAaTHCS Ha

pesyJibraTax Mikpo6ioloriaHOro MociKeHHS.

3a JaHUMU KITHIYHHX JOCTIDKEHb OLiHIOBATH 3aCTOCYBaHHA UMNIPOQIIOKCALMHY JITAM Ta MiUTiTKaM

BikoM 1—17 pokiB.

Tnwii cneyughiuni maicki inchexuii.

3acTocyBanHs UMIpPOQIOKCALMHY MOXe GyTH BHIpaBIaHe 3a pesyibTataMu Mikpobionoriygoro

JIOCIIJUKEHHS Y pasi iHIIMX TSOHKKMX iH(eKLii 3riguHo 3 OQIUiiHMMU peKOMeHaaliamMu abo micis

PETEIBHOT OLIHKM CMBBIXHOLICHHS KOPUCTH/PU3MK, KOJIM iHIIE iKYBaHHS 3aCTOCYBATH He MOXHA

abo KOJIM 3aranbHONPUIHHSATE JTIKYBAHHS BHABHIIOCA Hee(heKTHBHUM.

3actocysanus unnpodaokcauuny y pasi creunpiuHUX TOKKHX iH(EKILii, OKpiM 3ragaHux Bue, He

OLIHIOBAJIOCK Y XO1i KIIHITHHUX JOCIIiIKEHb, a KITHIYHHUI J1OCBIT — 06MeKeHH il Orxe, 10 TiKyBaHHA

MALIEHTIB i3 TAKUMM iHPEKLIAMU PEKOMEHIYETHCA MiXOUTH 3 00€epeKHICTIO.

Hidsuwena wymausicms 0o npenapamy.

l'inepuyTnuBicTs Ta anepriudi peakuii, BKTIOYarOUH aHadinakTHyHi/aHadinakToiHI  peakitir,

MOXYTh CIOCTEpIraTHCs TMic/s 3aCTOCYBAHHS pAa30BOi 03U uunpodiokcauuny (AUB. posmin

«IToGiuni peakuii») Ta mpeacTaBIATH 3arposy JUis KMTTA. Y TakoMy pasi 3acTocyBaHHS

UMIPOGIOKCALMHY HEOOXiZHO NPHUIMHUTH i, y pasi HEOOXiZIHOCTI, TpPOBECTH HaJeKHE

MEIHKAMEHTO3HE JIIKYBaHHS.

Ipononzosani, ineaniousyioui i nomenuiiino Heobopomui NOGIYHI peaxyii.

Y nauieHTis, SKi OTPHMYBaTH XiHOMOHHU Ta GTOPXIHOTOHH, HE3ANEKHO BiJl BIKY i HAssBHOCTI (pakTOpiB

PU3MKY, OynM 3apeecTpoBaHi MyXe piakicHi BHmamkm TPHBAIMX (KUIbKa MicsliB abo pokis)

IHBAJIIIM3YIOUMX i IOTEHLIHHO HeOGOPOTHHX CepHO3HUX MOOIYHNX peakUiid, o BIIMBANKM HA Pi3Hi

CHCTEMH OpPraHi3mMy (OMOPHO-PYXOBHMIA arapat, HEPBOBY CHCTEMY, TMCUXIKY Ta OpraHu 4yTTA).

3actocyBaHHs UMNPOQIIOKCALUMHY CIifl HeraiHo NPUITUHUTH [iC/S TMOSBH MEpPUIMX 03HAaK abo

CHMIITOMIB 6y /1b-sKOT cepiio3HOi moGiunoT peakuii, a mamienTam cix 3BEPHYTHCA 32 KOHCYJIBTALIEIO

J10 JliKaps.

Ckenemmno-m 's1306a cucmema. P il

3arajioM uHNpoIOKCALMH He MOKHA 3aCTOCOBYBATH TALICHTAM i3 3aXBODIGEAH HSR{H

NOMIOHUMH pO3JIajlaMi, TMOB’SI3aHUMH 13 3aCTOCYBAaHHAM XiHOJIOHIB, EY/@)

i
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PIAKICHUX BUMAAKaX Micas MiKpoBGiogoriYHOro A0CTiKEHHS 30yJIHMKA Ta OUIHKM CIiBBIIHOLICHHS

KOPHUCTB/PH3NK LIMM Malli€HTaM MOKHa NpH3HAYATH LUIPO(IIOKCAUMH 18 JIIKYBaHHS OKpPEeMHUX

TSKKUX iH(eKuifiHux mporecis, a came — y BUMaaKy Hee()eKTHBHOCTI CTaHJapTHOT Tepamii abo

OakTepianbHOI Pe3UCTEeHTHOCTI, KOJIM pe3yabTaTh MIKpODIOJIOTIMHUX JOCTIIKEHb BUMIPABIOBYIOTE

3aCTOCYBaHHA UITPOGIOKCALIMHY .

Tenounim ma pospus cyxoicune.

Tenunit Ta pospus cyxoxumis (30kpema axisIoBOro), iHOA ABOGIUHHiI, MOXKYTh BUHHMKATH BIXKE

MpoTAroM 48 rofnMH micis MovYatky NiKyBaHHA XiHOJOHAMM Ta (TOPXiHONOHAMHM | HABITH YIIPOJOBIK

ACKIiIbKOX MiCAILIB MicIIst IPUITMHEHHS JTIKYBaHHS. PU3nK PO3BUTKY TCHAHHITY Ta PO3PUBY CYXOXKHIIb

MIBUILYETBCA Y MAli€HTIB JITHBOTO BiKY, MALIEHTIB i3 NOPYMIEHHAMHU QYHKIIT HUPOK, MAli€HTIB i3

TPAHCTINIAHTOBAHWMH OpraHaMM Ta y MAUicHTIB, AKi OTPUMYIOTBH JIKYBaHHS i3 3aCTOCYBaHHSM

KOpPTUKOCTEpOiiB (ame. posin «IToGiuni peakuii»). Takum ymHOM, Ciia YHHKATH OJIHOYacHOTO

3aCTOCYBaHHSA KOPTUKOCTEPOIiB.

[Ipu BunMkHeHHi Oyab-SKHX O3HAK TEHIMHITY (Hanpukian Oomounit Habpsk, 3ananeHHs)

3aCTOCYBaHHA UMMPOQIOKCALHHY HEOOXIIHO MPHITHHHTH, TAKOXK CIijl PO3TIAHYTH JIbTCPHATHRHE

TMIKYBaHHA. YpakKeHi KiHUIBKM CIifl JNiKyBaTH HAICKHUM YHHOM (HampukIaz, iMMmoBinizanis).

KopTukocTepoinu He 3acToCOBYBaTH Y pa3i BHHHKHEHHS 03HAK TeHIMHOMATIL.

[unpodokcanun 3actocoByBatn 3 06epekHICTIO NALiEHTaM i3 MiacTeHI€I0 rpaBic Yepe3 MOKIIHBE

3arOCTPEHHSA CUMIITOMATHKY BKa3aHOTO 3aXBOPIOBaHHSA (1MB. po3ain «[Tobiuni peakiiin).

Domouymnugicne.

JloBeieno, mo  umMmpodokcaMH  CpUYMHAE  peakuii  GOTOYYTAHBOCTI. [Tauicuram, sxi

3aCTOCOBYIOTh UMNPO(IOKCALMH, PEKOMEHTYETHCS T1i/1 4ac JIIKYBaHHA YHHKATH IIPSIMOTO COHSYHOTO

cBiTna abo Y®-purnpominerns (aus. posain «[Tobivni peakiim).

Llenmpanvna nepsoea cucmema.

Binomo, mo uunpodnokcauun, sk i iHIi XiHOJOHH, MOKe CHPUYMHATH CYAOMH ab0 3HHXKYBaTH

TOpIir CyIOMHOT TOTOBHOCTI. TTOBIIOMISIM MPO BHNAIKM PO3BHTKY EMiNeNTHYHOIO cTartycy.

[{unpodnokcaunn 3acTocoByRaTH 3 06EPEKHICTIO MallicHTaM i3 po3/laaMu LEHTPaIbHOT HEPBOBOT

cucremu (ITHC), siki MOKYTh MaTh CXMJIBHICTH J0 BUHHKHEHHS cynom. Ilpu BuHUKHEHH] cyaoM

MPUHOM LUNPOGIOKCAUNHY CHiJ NpUNMHUTH (auB. pozain «IToGiuni peakuii»). Hagite micis

TEpIIOro 3aCTOCY BAaHHA LHUMPO(IOKCALMHY MOMKYTh BUHHHKHYTH ICUXOTHYHI peakiii. ¥ nooMHOKHX

BUMaJKax aenpecis abo MCHX03 MOXKYTh MPOTPECyBaTH JI0 CYIMAANTEHEX JyMOK Ta BYMHKIB, TAaKHUX

AK camorybcrBo abo #oro cnpoGa. V uMX BHMajKax 3acToCyBaHHsA uMnpodIoKcauMHy Ciij

MPUITHHUTH.

Hepugepuuna neiponamis

V nauientis, sxi sacrocoByBamnm uHnpoduIOKCALHMH, CIIOCTEPIraiucs BUIMAJAKH CEHCOPHOT abo

CEHCOMOTOpHOI ToJliHeHponaTii, 1o NPHU3BOJWINH IO napecreHii, rimecresii, auzecresii abo

cnadkocri. IMauienram, ski 3acTOCOBYIOTH UMIPOGIOKCALMH, CITijl noiH(GopMyBaTH CBOro Jikaps

Nepe NMPOAOBKEHHAM JIKYBAHHSA, SKIIO PO3BHBAIOTHCS CHMITOMH Helponarii, Taki AK Oijb,

MEYiHHA, TIOKONIOBAHHA, OHIMiHHA a60 cmabkicTh, 06 3amobirTH PO3BHUTKY TMOTEHLITHO

HE0OOPOTHOTO cTany (auB. pozin «Ilo6iuni peakiin).

Cepuyesi poznadu.

Crnin 3 0GepexHicTIO 3aCTOCOBYBaTH (GTOPXiHOIOHH, B TOMY YHCITi LUMPODIOKCAIIMH, MalieHTaM 3

(akropamu pusmky mogosxenns intepsanry QT, 30kpema:

] TpH CIaZIKOBOMY CHHJIPOMI MOJI0BXeHHS iHTepBany QT;

. Y BHTAJKY OJHOYACHOTO 3aCTOCYBAHHA MPENapaTiB, MO MOXYTH MOAOBXKYBATH inTepas QT
(Hanpuknan npoTHapuTMiuHi 3acobu Kkiacie IA Ta III, TpuuUMKIIYHI aHTHAENpecaHTH,
MaKpOJIi i, HEHPOJIENTHKH);

° MPH  HEBIAKOPUIOBAaHOMY  @NEKTPONITHOMY  aucOanaHci (Hanpukmag  rinokamiemis,
rinoMartiemis);
. Y pa3si HasBHOCTI 3aXBOPIOBAHE CepLs (HANPUKIIA CepIieBa HEAOCTATHICTD, iHdapkT miokapaa,

Opagukapiis).
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«B3aemoflia 3 iHIIMMH JiKAPCHLKUMM 3ac00aMM Ta iHINI BUIM B3aeMoii», «ITobiuni peakuii»,
«ITepenosyBanHs»).

Aneepusma aopmu i pozwapyeanns aopmu ma pe2ypzimayis cepueso2o xianana.

PesynpTati enigemionoriunux jocaiukens cBiyaTh PO MiABMIIEHUH PU3HK aHEBPU3MH a0pPTH Ta
pO3MAapyBaHHA AOPTH, OCOGIMBO y MaMicHTIB JITHBOrO BiKy, Ta perypritauii aopTalbHOIO Ta
MITPalILHOTO KNanaHiB micis npuiiomy dropxinosnonis. [TosizoMsiocs PO BHITAJIKW aHCBPU3MH
AOpTH Ta po3lapyBaHHA A0PTH, IO CYTIPOBODKYBAIUCS PO3PHBAMH A0PTH (BKIIFOUAIOUH JIeTAlIbHI
BUNAJKH), Ta MPO perypriTawiro/HeJ0CTaTHICTh OYAL-AKOro 3 KI1alaHis cepud y Maui€HTIiB, AKi
npuiMamu potopxiHononu (aue. pozain «IlobGiuni peakuiin).

Tomy ¢ropxiHononn ciix 3acTocoByBaTH nwmme micis peTenbHOi OLIHKM CHiBBITHOIIEHHA
KOPHCTI/PU3HKY i MiCIIs po3rinsity iHINMX BapiaHTiB Teparnii nalienTam 3 aHEBPU3MOIO YH BPODKEHOIO
BAJIOI0 CEpIIEBUX KJIAMaHIB B CiMEHHOMY aHaMHe3i, abo nauieHTaM 3 JiarHo3oM aHeBpU3Ma a0pTH
Ta/abo posuapyBaHHIM aopTH, aGo i3 3aXBOPIOBAHHSM CepLEBOro Kianany, abo y pasi HasBHOCTI
IHIIMX (PAaKTOPiB PU3HMKY YH CTIPUATIMBHX YMOB, a cCaMe:

- SIK i JUIsl aHEBPU3MM aOPTH i PO3LIAPYBAHHI A0PTH, TaK i IUTA perypritanii/He10cTaTHOCTI cepueBoro
KlamaHa (HanpuKiaj, 3aXBOPIOBAaHHS CIONYYHOI YaCTHHH, Taki SK cuHapoM Mapdana, cHHIpOM
Enepca—/lannoca, cunapom Tepuepa, xBopoba Bexuera, rineprensis, pesmatoinuuit aptpuT) abo
JIOJJaTKOBO

- AUTS AaHEBPU3MHM aOPTH ab0 po3LIapyBaHHs aOpTH (BKIIOYAIOMH CYMHHI 3aXBOPIOBAHHSA, TaKi K
aprepiit Takascy, riraHTChKHI KIiTMHHWI apTepiiT, atepockiepos, cunapom lllerpena)) aGo
JI0aTKOBO
-ﬂﬂxpmrypﬁrauﬁYHQHOCTaTﬂocricepueBoroKnanaHa(HanpuKﬂan,iu¢ekuﬁﬂnﬁ&cﬂﬂ0xapﬂuT)
Pu3MK po3BUTKY aHEBpPU3MU Ta po3LIapyBaHHS A0pTH, a TAKOXK IX PO3PUBY MiJBUILEHHUIT Y MTALLIEHTIB,
ﬂKiOTpHNQGOTBIﬂKyBaHHHtlﬂHOqaCHOiBCHCTCMHHhﬂiKOpTHKOCTepoiﬂaMHA

Y pasi pantoBoro 600 y JKMBOTI, rpyaax aGo CIUHI NaLicHTaM CITij NopaauTH HEeraifHO 3BEPHYTHCS
10 JKaps y BiJUIIIEHHS HEBIIKIaHOT JOMOMOTH.

[anienTam cnijx pexoMeHAyBaTH HeraifHo 3BEPHYTHCS 3a MeAMYHOIO TOMOMOTOI0 Y pa3i BAHUKHEHHS
TOCTPOT 3a/IHIIKH, HOBOIO Hamaxy NMPUCKOPEHOTO CepletHTTs abo PO3BUTKY HaOpAKY KHBOTA YU
HUXHIX KiHLIBOK.

LHucenixemis.

Ilpu 3acTocyBanHi XiHOJIOHIB MOBIIOMIAIOCS PO MOPYIIECHHS PIBHA NIIOKO3H B KPOBI, BKJIFOYAKOYH
AK TiNOriiKeMilo, Tak i rimepriaikemiio (mB. posain «[loGiumi peakuii»), o cnocrepiranucs
3a3BMYAH y MALEHTIB i3 LYKPOBHM JiaGeToM, SIKi OTpHMYBaIH CYMYTHIO TEpaIlilo MepopabHUM
UYKpO3HIKYBaNlbHUM TpenapaToM (Hanpukian rinibeHkIamizom) abo iHcysriHOM. 3adikcorano
BUMAJKH TiNOMTiKeMivHOi koMu. XBOpHM Ha IYKpPOBHH Jlia0eT pEeKOMEHIYEThCS peTeibHUIM
KOHTPOJIIb PiBHA TIIIOKO3U Y KPOBI.

HInynxoeo-kuwxosui mpaxm.

BHHUKHEHHS TIPOTsiroM abo mics JiKyBaHHS TSKKOT i CTiHKOT miapei (HaBiTEH Yepes AeKilbKa THKHIB
TiCHIsl JIIKYBAaHHA) MOXE CBiI4UTH MPO PO3BHTOK aHTHGIOTHKACONIHOBAHOIO KOJITY (3 MOXJIMBHM
JIETAIbHUM HACITiZIKOM) Ta OTpebyBaTH HEBiAKIAIHOrO TIKYBAHHS (muB. pozain «IToGiuni peakmii»).
V' TakuX BHTaJKaxX 3acTOCYBaHHS UHUMPOGIIOKCAMHY HEOOXIIHO NPUIUHUTH i pO3MOYATH
BIAMOBiAHY Tepamito. Jlikapchkki 3acobu, ski MPUTHIYYIOTh MEPUCTAIBTHKY, NPOTHNOKa3aHi y
BKasaHil KIiHIYHIH CHTYyaIli].

Hupxu ma cevosudinona cucmema.

[ToBizomsiiocs mpo KpucTamypito, OB’ A3anHy i3 3aCTOCYBAHHAM UUIPOGIOKCALUHY (AMB. pO3AiN
«IToGiuni peakuii»). [Tauientu, ki npuitMaroTs UUNPOGIIOKCALIUH, TOBUHHI OTPUMYBATH JOCTATHIO
KilBKiCTh piguau. CIifl yHHKATH HaMipHOT JTY’KHOCTI ceyi.

Hopywenns gyuxuii nupox.

OckinbKu LMNpodIOKCAUHH BUBOMTHLCS MEPEBAYKHO Y He3MiHeHil GopMi HUpKaMH, AA NalicHTIB
3 MOpYWEHHAM (YHKUIi HAPOK HEOOXIIHO NPOBOAMTH KOPEKINO I03H, K ONHCAHO Yy posmiii
«Cnoci6 3acTocyBaHHA Ta H03W», OO YHUKHYTH [iJABUIICHHA YacTOTH MNOGIYHUX peakLiii,
CIPUYHHEHUX HAKOMMYEHHAM LUNPOdIIOKCcalUHY. dﬁﬂfﬁn?‘ﬁwﬁh
I'enamobiniapna cucmema. '
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[Ipu 3actocysanni unpodokcaunny noeizomismocs NpO BUNAAKH PO3BUTKY HEKPO3Y IIE4iHKH Ta
NMeviHKOBOT HEJOCTATHOCTI, WO 3arpoXye KUTTIO MallicHTa (mmB. posuin «llobivni peakuiin). V
BUTIA/IKy MOABH OyAb-AKMX O3HaK i CHMITOMIB 3aXBOPIOBAHHA MEHiHKHM (TakuX K aHOpEKCis,
KOBTAHHLSA, TEMHA ccya, cBepOik abo HanpyKeHiCTb MepeHbOi YepeBHOT CTIHKH) JIIKYBaHHS CITij
MPUTTHHUTH.
Hegpiyum 2niokoz0-6-chocchamoeziopozenasu.
[Ipu 3acrocypanni mumpoduokcanuny noeizomisiocs MpO TEMOJIITHYHI peakuil y maiieHTiB i3
AediuutoM rmoko3o-6-pocharaerinporenazu. Ciix YHUKATH 3aCTOCYBAaHHA LMMpodIoKcanuny
TaKUM TNalieHTaM, 332 BUHATKOM BHIAJKiB, KOJIM MOTEHIINHA KOPHCTH repepaxac MoTeHUiHHMit
pU3HK. ¥V TakoMy pa3i cTij cniocTepiraTu 3a MOXKIHBOIO MOSBOKO reMostisy.
Pesucmenmmicme.
Iix wac a6o micns kypey nikysaHHs UMTpOdIOKCALHHOM pe3ucTenTHi GakTepil MOXYTh OyTH
BHJLiIIeH], 3 a00 6e3 KiniYHO Bu3HaYeHOT cynepindexwii. Mose iCHYBaTH MEBHUI PU3UK BUALICHHS
UMNPO(IOKCAUNHPE3UCTEHTHUX OaKTepiii 1Min yac Tpupamnx KYPCIB JIIKyBaHHS Ta TPH JIiKyBaHHi
BHYTPILIHBONIKAPHAHUX iH(eKuil Ta/abo indekuiii, CINIPMYMHEHUX BUJIaMU Staphylococcus i
Pseudomonas.
Lumoxpom P450.
Lunpodnokcauun npurnivye CYPIA2 i Tomy Mowe CHIPUYHHUTH TIJBULICHHS CHPOBATKOBOT
KOHILEHTPALIT OJIHOYAaCHO 3aCTOCOBAHHMX PEYOBHH, SKi TAKOK MeTaboMmi3ylThesl UM (epMeHTOM
(Hanpuknan Tteodininy, Kuo3amiHy, onaHsaniuy, POMIHIPONTY, TH3aHIAMHY, J1yJIOKCETHHY,
aromesiatuny). OHOYaCHe 3aCTOCYBaHHA MUMPOGIIOKCALMHY i TH3aHIAMHY MpOTHNIOKasaHe. OTxke,
3a MaUIEHTaMH, AKi 3aCTOCOBYIOTH Ii PEYOBHHH OJHOYACHO 3 HUHIPO(IOKCAIMHOM, CliJl YBaKHO
CTIOCTEPIraTH MO0 MOXJIMBOrO BHHHKHEHHS KIIHIYHUX O3HAK nepenosysanis. Takox Moxke
BUHUKHYTH HCOOXI/IHICTh y BU3HAYEHHI CHPOBATKOBHX KOHLEHTpaLiii (HanprKiaz, TeoiniHy) (TUB.
po3nin «B3aemozis 3 iHIIMMU TiKapcbKUMH 3ac00aMM Ta iHIII BHIN B3aEMOJTIHN).
Memompexcam.
OZnHoYacHe 3aCTOCYBaHHS LMMPOQIOKCAIMHY i METOTpeKcaTy He PEKOMEHIYEThCSA (AHB. PO3iN
«B3aeMois 3 IHIIUMH JIKapCHLKUMM 3ac00aMH Ta iHII BUIM B3aEMOJIIf» ).
Bnuue na pesyrioemamu rabopamoprux ananizie.
[Hunpoduiokeaunn in vitro MoXe BITMBATH Ha pe3yJIbTaTH nocisy Ha Mycobacterium tuberculosis
ULISXOM MPUTHIYEHHS POCTY KyJNbTYPH MiKOGaKTepiii, 0 MOXKe MPH3BECTH /10 XHOHOHEraTHBHUX
pe3yJbTaTiB aHaNli3y MOCIBY y MALi€HTIB, AKi NPUIMAIOTH LMnpoduokcalmH.
lopyvwenns 3opy.
[Ipu noripureni 3opy a6o npu Gyab-1Kkomy BIAYYTHOMY BILTHBI Ha OYi CIIiJl HETaHO 3BEPHYTHCA 10
nikaps.
Hampiu.
| Tabnerka, BKpHUTa IJIiBKOBOIO OGOJIOHKOI MICTHTh 2,227 mr (0,097 mmons) Harpiro. OcKinbku
Mpernapar MIiCTHTE MeHIIe 1 MMOJIb HaTpito (23 Mr) Ha TabNeTKy, HOro MOXKHA BBaXKATH MPAKTHYHO
BUIBHUM BiJl HATPIlO.

3acmocysanns y nepioo eazimmocmi abo 200ysanns 2pyooio.
Bacimuicme.

Haui mozxo 3actocyBanHs UMIPOQIOKCALMHY BariTHAM JCMOHCTPYIOTh BiJICYTHICTE PO3BUTKY
manbhopmatlii abo dero/HeoHaTansHOT TokcHIHOCTI. Jocninu Ha TBapWUHaX He BKa3zylOTh Ha NPAMMUIA
abo0 HenpsMHIi TOKCHYHHI{ BIUTHB Ha PENPOAYKTHBHY QYHKUIIO. Y MONOIMX TBAPHH i TBAPHH, 11O
Oynmu mijutaHi BIUIMBY XiHONOHIB 10 HApOKEHHS, CIOCTEpIraBcs BIUIMB Ha HE3PLTY XPSAUIOBY
TKaHHHY, TOMY HE MOJKHA BUKJIIOYHTH IMOBIpHICTB TOTO, IO Mpenapat Mose GYTH IKiJVTHBUM TS
CYriI000BHX XPAIIIB HOBOHAPOKEHNUX/TLIOA. Tomy y nepion BariTHocTi kpanie yaukaTy npuiiomMy
UHIIPO(IOKCALUHY.
Ilepiod zo0yeannsn 2pydoio. _
Lunpoduokcali MPOHKUKAE Y TPyJAHE MOJIOKO. Yepes noteHUiiiHMI pUIHKT HOMRSRKCHHS
CYrIO0OBHX XpAUIIB Y HOBOHAPOIXKEHMX UMIPO(GIIOKCAMH He cilin 3a080ca: e
TOIYBaHHS TPYITIO.
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30amnicmy ennueamu na weudkicms pearyii npu Kepyeawmi aémompancnopmom abo iHuumu
MEXAaHI3MaMU.

DTOPXIHONOHH, O AKHX HAIEKHTH WHMPO(IOKCALHH, MOXYTh BIUIMBaTH Ha 3AAaTHICThL MalicHTa
KEpyBaTH aBTOMOOLIEM abo NMpalroBaTh 3 MeXaHi3MaMH 4epes peakuii 3 6oky [THC (aus. posain
«IToGiuni peakuii»). Tomy 3aaTHiCTL KepyBaTH dBTOTPAHCMOPTOM Ta MpaLIOBATH 3 MeXaHi3MaMH
Moxke OyTH mopyuieHa.

Cnocio 3acmocysanns ma 0o3u.

Ho3a BU3HAYACTBCA 3riJHO 3 MOKAa3aHHAM, THKKICTIO Ta MicieM IH(EKILIT, YyTIUBICTIO OpraHizmMy
(opranizmiB) — 36yaHuKa (30yHUKIB) 110 LUTPO(DIOKCALMHY, HUPKOBOIO (yHKIUIEKO MallieHTa, a y
NiTel — BiAMOBIAHO O MacH Tina.

Tpusanicte jTiKyBaHHS 3al€XUTh BiJ TAKKOCTI nepebiry 3axBoproBaHHs, 0COOIMBOCTEH KIIHIYHOT
KapTHHH Ta TUIY 30yIHHKA.

JlikyBanns iHdekuiil, CIpUYMHEHNX TEBHUMMU bakrtepismu (Hanpuknan Pseudomonas aeruginosa,
Acinetobacter abo Staphylococci), Moxe BUMaraTy 3aCTOCYBAaHHS BHIIHMX 103 IUNPODIOKCALHHY Ta
OHOYACHOTO NPU3HAYCHHS IHIIMX HEOOXiJHUX aHTHOAKTEePiATEHIX Tpenaparis.

Jlikypanns jeskux indexuiil (Hanpuknan 3anambHHX 3aXBOPIOBaHb OpraHiB Majoro Tasa,
iHTpaaboMiHanbHuX iHdekuiil, indekuiii y nauienris i3 HeHTporneHieto, iHpeKIii Kictok Ta

CyriobiB) Moxe BUMaraTH OIHOYACHOTO NPU3HAYCHHS IHUIMX HEOOXiTHHX aHTHOaKTepialbHUX
Mpenaparis 3a1eKHO BiJl BUY BUABIEHHUX MATOrCHIB.

Hopocni

IMTokazauus Hobopa no3a, Mr 3araabua TpuBagicTe
JiKyBaHHA (MOKe

BRJIYATH NOYATKOBE

LY

CEHYOBOI'O TPAKTy

FOCTPUHA LUHUCTUT

napeHTepajibHe
3aCTOCYBAHHS
uunpodrokcanuny)
[H(peKUiT HUKHIX TUXaTEHUX NUTIXIB Bin 500 Mr aeidi Ha 7-14 nuie
100y 1o 750 Mr aBiyi
Ha 100y
[ndexuit 3aroctpeHHs Bin 500 Mr geiui va | 7-14 juis
BEPXHIX XPOHIYHOTO CHHYCHTY | 106y 110 750 Mr aBiui
JUXalTbHUX Ha 100y
LLISAXiB XpOHIYHHN MHIHHUH Bin 500 mr aBivi Ha | 7-14 auie
OTHT CEPEAHBOrO ByXa | 00y 1o 750 Mr aBiyi
Ha 100y
3M0AKICHHI OTUT 750 mr aBivi Ha 106y | 28 aHie g0 3 Micauis
30BHIIIHBOIO ByXa
Indexuit Heycxuiannennii Bix 250 mMr givi Ha | 3 gni

100y 1o 500 mr aBivi
Ha 100y

JKiHKaM repes MEHOMay3010 MOXHA 3aCTOCOBYBATH
0JIHOpa30BY 103y 500 Mr

Yexnaauenuit uuerut, | 500 Mr aivi Ha 106y | 7 auis
HEeYCKJIaJHEeHU
nienoHedpuT
VeKiTagHeHuMi Bix 500 Mr gBivi Ha | He Menuie 10 auin 0
niesonedput 106y 1o 750 Mr meiui | geskux ocobmmBg:
Ha 100y KIIHIYHAX Bnnn 1 nsl\{l?%(y: Ehrin %
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IMokazauus

Joboea j103a, mr

JaransHa TpUBajicThL
JKyBaHHs (Moxke
BK/IIOYATH 04YaTKOBE
napeHrepajbHe
3aCcTOCYBAHHSA
HHITPOIIOKCATIMHY)

bakrepiansHuii
TPOCTAaTHT

Bix 500 mr aBiui Ha
100y 10 750 Mr aBiyi
Ha 100y

Bin 2 10 4 THXKHIB
(rocTpwuii) i Bix 4 1o
6 TUKHIB (XpOHiYHMIA)

Indexuit l"onokokoBuii yperput | OHopazora g03a I 1ens (oaHOpa3oBa j103a)
CTaTEBUX i LepBiluT 500 mr
OpraHis OpxoeniIuIAaMIT Ta Bix 500 mr gBiui Ha He menue 14 guip
3anaibHi 100y 10 750 mr aBiui
3aXBOPIOBaHHA Ha 100y
OpraHiB Majoro rasa
Indexuit Hiapes, cipuynneHa 500 mr aBivi Ha 100y | 1 meHs
ITYHKOBO- DakTepialbHUMH
KHIIKOBOIO naroreHamMH, 30Kpema
TPaKTy Ta inTpa- | Shigella spp., okpim
aboMiHanbBHi Shigella dysenteriae,
iHeKil THI 1, i TAXKKa giapes
MaHJPiBHUKIB, AK
EMITIpUYHE JTiKYBaHHA
Jliapes, cipuunnena 500 mr apiui Ha goby | 5 anis
Shigella dysenteriae,
™I |
Hiapes, cripyuiHeHa 500 mr aBivi Ha 700y | 3 ani
Vibrio cholerae
Tudoinna nuxomanka | 500 mr aBivi Ha 106y | 7 nuis

InTpaabaominanshi
iHdeKUIT, cnpuYHHeHi
rpaMHeraTHBHHMH
OakTepigMu

500 mr aBiui Ha goOy
a0 750 Mr aBivi Ha
100y

Bia 5 no 14 nuis

IH(pexuil WKipKn Ta M AKUX TKaHUH

Bix 500 Mr gBiui Ha
100y 10 750 Mr aBiui
Ha 100y

Bin 7 no 14 nnis

Indexuii kicTok Ta cyrnobis

Bix 500 Mr aeiui Ha
100y 10 750 Mr jBiui
Ha J100y

Maxkcumaneno 3 Micsui

[TauienTy i3 HelTpornenicro Ta
rineprepMiero y pasi mizospu moao
GakTepiabHOTO iHpEKUiHOTO reHesy
nuxomanku. Lunpodnokcauun neobxiano
3aCTOCOBYBATH OJJHOYACHO 3
BIIMOBIITHUMH aHTHOAKTEpialbHUMK
npenaparamMM 3riHO 3 odimiitHUMHK
CKOMEHJALiAMHU

Binx 500 mr agsiui Ha
100y 1o 750 mr aBiui
Ha J100y

Tepamiro ciin
MPOJIOBKYBATH YIIPOAOBK
YCBOTO Tiepiojy
HelTponeHiy

IpodinakTuka iHBa3UBHMX  iHdeKwUii,
cripuduHeHux Neisseria meningitidis

OpnHopasoBa go3a
500 mr
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IToxazanusg JdoboBa no3a, mr 3arajbHa TpUBAJICTE
JIKyBaHHS (Moxke
BK/IIOYATH 1OYATKOBE
napeHTepaibHe
3aCTOCYBAHHHA
HHIPOoQJIOKCATIHHY)
[podinaxTuka micns KoHTaKTY i 500 mr aBivi Ha 100y | 60 1HIB 3 aHA
pazMKanbHe JIKyBaHHA JIETeHEeBOT (hopMH MATBEP/KEHOTO KOHTAKTY
cuOipchKOi BUPa3KH B 0CI6, 1110 MOKYTh 3 Bacillus anthracis
OTPUMYBATH JIIKYBaHHA [epOpaTbHHM
[IIAXOM, SKINO L€ € KIIHIYHO
HEOOXIZAHMM. 3acTOCyBaHHs Mpenapary
CIIiJI TIOYUHATH STKOMOTa CKOpiLIe mics
Mi103PIOBAHOr0 abo MiATBEPIKEHOrO
KOHTaKTY.
Himu ma nionimxu
Iokazauus Jlobora noza, mr 3aranena TpuBajgicThb

TKyBaHHS (Mowxe
BRJIIOYATH 110YaTKOBE
napesTepaljibHe
32CTOCYBAHHSA
uHOpodIoKcanny)

bponxonerenesi inpekuil, cipuunneni | 20 Mr/Kr MacH Tina Bix 10 no 14 auis
Pseudomonas aeruginosa, y nauienris 3 | asivi na 106y npu
KICTO3HUM (ibpozom MakKCHMallbHiN 1030

750 mr
Veknanneni indexuii ceqooro Tpakty | Bix 10 mMr/kr macu Bin 10 no 21 gnis
Ta roCTPUi MienoHeppuT Tina 1Bivi Ha 100y 10

20 mr/kr MacH Tina
JBidi Ha 700y npu
MakCUMalbHIi 1031
750 mr
IlpogimakTuka  micns KoHTakty 1| Big 10 wMr/xr wmacu | 60 JIHIB 3 IOHA
palMKanbHE JIKYBaHHA JiereHeBoi Gopmu | Tina ABidi Ha 106y 10 | MiATBepIKEHOrO KOHTaKTy 3
cHOIpCHKOT BUpasKku B ocif, sKi MOXYTh | 15 Mr/kr  macu  Tina | Bacillus anthracis
OTPUMYBATH JIIKYyBaHHS TepOpanbHUM | ABiui Ha n06y npu
IIAXOM,  AKIIO 1€ €  KIIHIYHO | MaKCUManbHi  [o3i
HeoOXinnum. 3acTocyBanHs npenapaty | 500 mMr

CITil PO3YHHATH SKOMOTO CKOpille Ticsis
MiJI03pIOBaHOTO a0  MiATBEPIKEHOrO

KOHTaKTY.
[ TsoKK iHbexuiT 20 Mr/kr Macwu Tina BianosigHo 1o tamy
ABiYi Ha 100y, npu iHGeKuii
Makcumymi 750 mMr Ha Ticalia,
2103y ﬁ/_‘@"::wwma *2'?,?
o ()
e )

L
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Iayienmu nimuvo2o gixy CORCETIE N

[anieHTH NTITHBOTO BiKY MOBHHHI OTPUMYBATH 103y, OGpaHy 3riAHO 3 THKKICTIO iH}eE
KJIIPEHCOM KpeaTHUHIHY NalicHTa.

Huprosa ma neuinxosa nedocmamuicms
PexoMenioBaHi MOYaTKoBi Ta MiATPUMYIOUi 1031 MAIi€HTaM i3 MOPYLIEHOIO HHUPKOBOK)
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Kuipenc xpeamuniny [mn/xe/1,73 m?] KpeaTuHin cupoBaTku nepopaibHa J103a [Mr]
KpOBi [MKMOJIB/1T]

> 60 <124 JIuB. 3BUyvaiine
JI03yBaHHA

30-60 124-168 250-500 mr koxHi 12
TOJIMHH

<30 >169 250-500 Mr koxHi 24
roIMHU

[TanienT Ha remomianizi >169 250-500 mr koxHi 24
FOAMHU (TTics aianizy)

[lauieHTH Ha nepuToHeansHOMY mianizi | >169 250-500 mr koxHi 24
I'OJIMHU

[TaiieHTaM i3 MEYiHKOBOIO —HeZOCTATHICTIO Hemae HEOOXiAHOCTI Yy 3MiHI  J03yBaHHA
uunpodrokcanuny.

Hocnmipkens OO0 103yBaHHS LHUIpO(IOKCalMHy HITAM i3 MOPYWIEHOI0 HHUPKOBOK Ta/abo
HEYIHKOBOIO (hYHKIIIMH HE ITPOBOIHIIH.

Cnoci6 sacmocysanns.

Tabnerku ciin KoBTaTH He PO3KOBYIOUM | 3aMUBATH HEOOXINHOI KiTBKICTIO pimuan. Ix MoxkHa
MPUHMATH HE3aIeKHO Bl npuiiomy ixi. Ilpu npuitomi Hatmie airoua pPEYOBMHA BCMOKTYEThCS
wenawe. Tabnetku uunpodokcalnHy He MOKHA MPUIAMATH PazoM i3 MONOUHUMHU NPOJIYKTaMH
(HanpuKIIaJ 3 MOJIOKOM, HOorypToM) abo pyKTOBHMH COKAMH 3 10 IABAHHSM MiHepaliB (Hanpukiail
3 QleJIb,CHHOBHM COKOM, 30araqeHnM KauiblieM) (IMB. po3ain «BsacMmois 3 iHIIHMHU JiKapchKumu
3ac00aMH Ta iHIII BUIAM B3aEMOJLiif»).

Y TOKKMX BHNMaZKax abo SAKIO MalieHT He3JaTHHii npuiiMatiH  TableTKu (30Kpema npu
CHTCPAILHOMY  XapuyBaHHi) PEKOMEHIYETbCS PO3MOYMHATH TEpariio i3 BHYTPILLIHBOBEHHOTO
BBCICHHS UHIPOPIOKCALMHY, IOKH He OyIe MOKIHBUM Mepexij Ha NepopaIbHUI PUIHOM.

Jimu.

3acrocyBanHs UMOPOQIOKCALMHY IiTAM MOTPIOHO MPOBOJAMTH 3riJIHO 3 YHHHUMH OQiuifiHuMu
pekomeHauisamu. JIikyBaHHS i3 3acTOCYBaHHAM LUMPO(DIIOKCAUMHY IOBHHEH MPOBOAMTH JIMIIE JliKap
i3 IOCBIZIOM BeJIeHHA JliTei, XBOPUX Ha KicTo3mmit $ibpos Ta/abo TawKi iHpeKuil.

Lunpodgokcaln cipuanHse apTponatito onopHUX Cyrno6is Y MOJIOAMX TBAPHH.

JlikyBaHHs HNpoQIOKCALMHOM HiTel NOTPIOHO PO3MOYMHATU TIABKH MiCis PETENBHOT OIIHKH
CHIBBIAHOIICHHA KOPUCTH/PU3NK Yepe3 MOKIHBHIT PUBHK PO3BUTKY MOOIYHUX peakiiii, mor’s3aHux
i3 cyrnobamu Ta/abo HABKOJIMIIHIMU TKAHMHAMHU.,

IHepeoosysanna.
[ToBigomusiy, 10 Nepeao3yBaHHS BHACTIIOK npuioMy 12 r npenapary Npu3BOAMIO O CUHMIITOMIB
MOMipHOi ToKcH4HOCTi. [ocTpe NepelIo3yBanta y 1031 16 T MPU3BOAMIO 1O PO3BUTKY TOCTPOI
HUPKOBOT HEIOCTATHOCTI.

CuMnToMH Tlepeo3yBaHHA BKIIOYAIH 3alaMOpOYEHHA, TPEMOp, TOJOBHHHA Oifb, MiABUIIEHY
BTOMJIIOBAHICTh, CY[OMH, TaltOUMHALIT, CIUTyTaHiCTH CBIZIOMOCTi, abmoMiHanbHUil AUCKOMQOpT,
HUPKOBY Ta NMEYiHKOBY HEJOCTATHICTh, a TAKOX KPHCTANYPIiiO Ta remarypiro. IToBigoMusnu Takox
po 000POTHY HHPKOBY TOKCHYHICTB.

OKpiM 3BHYalfHUX HEBiKIAXHUX 3aXOJIiB, 1O MPOBOAATLCS NpU Mepe03yBaHHI, PEKOMEHJ0BaHMIi
MOHITOPHHT (hyHKIIT HUPOK, 30KpeMa BH3HAYCHHS pH ceui i npu HeoOXifHOCTI - MigBHIIEHHS iT
KHUCTIOTHOCTI IS TIONEPE/UKEHHS SBUIII kpuctamypii. [TauieHTH MOBHHHI OTPUMYBATH JOCTATHIO
KIJIBKICTB PiIMHH. AHTALK/IH, O MiCTATH y CBOEMY CKJTajli KaJiblii abo MarHiif, TeOPeTHIHO MaIOTh
3HIKYBATH BCMOKTYBAHHs LKNPO(IOKCALMHY [PH Mepe03yBaHHi.

3a JIOIIOMOTOK0 FeMoialtizy abo NepUTOHeATbHOTO Iiainizy BUBOAWTECS TiUTLKHM HGBEHIKA KilTBKICT
uunpogiokcauuny (<10 %). V pasi nepenosysaHHs HeoGXimHO mpo =-..-a=~"'»:f A iraMaTuaHe
nikyBanHs. Heobxinuo kontpomosat nokazunki EKT, ockinbku iHTepBY SR gt '

£
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Hooiyni peakuii.
Haitqacriwe nopizomusany npo Taki no6iuni peakuii Ha npenapar aK HyZ0Ta Ta jiapes.
HaHi ripo mo6ivni peakuii Ha uMNMpodIOKCALMH HABEIEHO HIKYE.
Yacr Yacrora
0 HeBiToma (me
Kaac cncremu | - Heaaero Fiven Hyxe piako v
P 1/100 | >1/1 000 xo | > 1/10 000 g0 <1/10 000 BPAXOBYBATH 110
o <1/100 <1/1 000 iCHYI0YHM
< JIAHHMH)
| 1/10
Ingperyii  ma IPUOKOBI
ingasil cyrnepingekn
i
3 boxy eo3uHo(LTig | neliKomneHis aHemis | reMoJiTHYHA
cucmemu HeliTporneHis aHeMis
Kpogomeope- NeifKkoUuuTO3 arpaHyJouuTo3
HHS ma TpOMOOLHUTONEHIsA NAHLIUTOIIEHis
Aimamuunor TpoMOOLIHTEMIs (nebesnevna
cucmemu ans HKUTTA)
HpUrHiTeHHS
hyHKUIT
KICTKOBOIO
MO3KY
(HebOesmneyne
JUIA KHUTTH)
3 boky imynnoi anepriymi peakuii | aHadimakTHIHI
cucmemu anepriauuii/ peakuii,
AHTIOHEBPOTHYHHIA aHadinak THYHH
HaOpsik it ok
(HeOe3neuHuii
JUIA AKUTTA)
(muB. posnin
«OcobmuBocTi
3acTOCYBaAHHA»
) peaxuit,
nonibui 10
CHPOBATKOBOI
XBOpOOH
3 boky a”Hopekcis rinepriiikemMis IinornikeMiuna
Memabonizmy rifornikemis (IueB. KOoMa (JIUB. po3Iin
ma xap1yeanns poszin  «OcobnusocTi «OcobnuBocTi
3aCTOCYBAaHHSI» ) 3aCTOCYBaHH»)
Heuxiuni ITcuxomoTopH | crutyTaHicTs MCUXOTHYHI MaHis
posnaou™ a CBiJIOMOCTI i peakuii (3 | rinomanis
30yanuBicTs/ | ne3opienTaris MOKITHBHMH
TPUBOXKHICTE | TPHBOXKHICTH CyTUMIATEHUM
MaToNOriaHi U igesmu/ i2al(q
CHOBMJIiHHA ayMKam#  a6o 4N
nenpecis (3 crpo6u/ , ’bt
MOXKITHBUMH BUMHEHHSI &+ Kyﬁg};r;a
CyiuMaanbHUMHI camoryocTea) i i\
iesMu/ gyMKamu abo (nuB. pos,u_in g\ %"/m‘:\\ iy
CNpoOH BUMHEHHS «OcobnuBocTi =\ 427815 6 S
camorydcTea) 3aCTOCYBaHHA» %‘;’ : @} *ﬁf
rarfouHHanji ) e m*‘_‘:;_.l/_,é
3 boxy TOJIOBHHIA mapectesii  ausecresii | MirpeHs nepudepudH
HepBoGoi oinn rinecresii MOPYIIeHHS HEBpOMATis Ta
cucmemu® TpeMop KoopauHamii oJIiHeBpONaTis
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i

3aMamMOpOYeHH | CyNOMH  (BKJIIOYAKOYH | TIOpYIIEHHS (1mB. po3uin
A eNiIeNTHYHUIA CcTaTyc) | Xoau «OcobnusocTi
po3nanu cHy | (auB. po3ais | mopyureHHs 3aCTOCYBaHHAY)
nopymeHHs | «OcobiaHBocTi HIOXY
CMaky 3aCTOCYBAHHSAY)) BHYTPIIIHBLO-
BEPTHUIO yepernHa
rinepTeHsis i
TICeBIOMYXJTHH
U MO3KY
3 boky opeanis MOpYILUEHHs 30py NopyIEeHHA
30py* JIATUIONIA KOITBOPOBOTO
CITPUHHATTA
3 boky opeanie A3BiH y ByXaxX BTpata
cuyxy ma cyxy/
aabipunmy* MOPYIIEHHS CNYXY
Iamonozis Taxikapmis LITYHOYKOBA
cepya** apuT™Mist Ta
nipyeTHa
Taxikapais
(torsades de
pointes) -
MEPEBAKHO Y
TIATlIEHTIR 3
JIOJIATKOBUMHM
dakropamn
PH3HKY
NpoIoHTaLiT
inTepeany QT
(1uB. pozin
«OcobimsocTi
3aCTOCYBaHHSY )
MOJIOBKEHHs
intepBaity QT na
OKI" (auB. posain
«Ocobausocri
3aCTOCYBAaHHS» Ta
«[Tepenosysanus
»)
Cyounni BasoJuiaTallis BACKYJIIT
posnadu™* aprepiajibHa TiNoTeH3is
CHHKOMAIILHHI cTaH
3 boky opeanis HUCIHOE  (BKITIOMAIOYH
ouxanns, acTMaTHYHi CTaHH)
mopaxansii ma
Mmediacmunans
HI poznaou
Hinynxoso- HYIOTa | GIroBaHHS AHTHOIOTHKO- TTaHKpeaTHT
KUUIKOBT niape | 6iney acouiifoBanuii  KoJiT
posnaou s JisHIi (myxe piJko 3
LUTYHKA | MO KITNBO)
KHUIEYHUKY | JIETAILHICTIO) (nuB.
abnomisamenn | posxin  «Ocobiusocri
i Oinp 3aCTOCYBAHHS» )
JHUCTIEIITHYHI )
" ,:':* A fﬂ?#{ﬁwui". :
METEOpH3M E[ 2 NV ez
Ilamonoecin MiABAIUICHHA | NOpymleHHs  YHKUIl | Hekpo3
cenamobiniapn piBHIB MEeYiHKH XONIECTATHYHA | MEeYiHKH (JIysKe

ol cucmemu

KOBTAHHIIA

pijiKo
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TpaHcamiHas
Ta Oinipy6iny

rernaTuT

rnporpecye 110
MeYiHKOBOT
HEI0CTaTHOCTI,
AKa 3arpoiye
KHTTIO)

(B, po3zin
«OcobmuBocTi
3aCTOCYBaHHM

)

3 bory wkipnux
noxpusie ma
RIOWKIpHOT
KIIMKOGUHU

BUCHMAHHA
cBepOix
KpPOIUB s iHKa

peaxuii

thoToceHcHGinizanii

(amB.
«OcobmBocTi
3aCTOCYBaHHs»)

po3in

nerexii
MyJTETHOPMHA
epuTeMa
BY3JIHKOBa
epuTeMa
CHHIPOM
CriBeHca-
JxoncoHa (3
MOTeHUIHHOI0
3arpo3oio
AKUTTIO)
TOKCHYHH
erigepMalbHUi
HeKpoiis (i3
MOTEHLIHHOI
3arpo3om
HKHTTIO)

FOCTpHIA
reHepani-
30BaHHit
€K3aHTeMaTo3HUH
MyCTYNIbO3
(I'TEIT) DRESS-
CHUHIPOM 3
eosuHodinielo Ta
CHUCTEMHHUMM
MPOABAMM

3 boky onopno-
PYX06020
anapamy ma
CROIVUHOT
mranunu®

M’430B0-
CKEJICTHUH
oL
(Harpukan
OiIb y
KiHLIBKaX,
MOIepeKoRBiii
JLTSHIT,
rpyaHiit
KT T )
apTpainris

Mianris
apTpuT

T IBHILEHHA M’ A30BOr0
TOHYCY i CyTOMH M AI3iB

M’5i30Ba
ciabkicTh
TEHIUHIT
PO3PHBH
CYXOMKHUITOK
(nepeBaskHO
axuIoBHX)
(JTMB. po3zmin
«OcobmuBocTi
3aCTOCYBAHH»
) 3arocTpenHs
CHMIITOMIB
MiacTeHii
rpagic (IuB.
po3zain
«OcobauBocTi
3aCTOCYBAHHAY

)

3 boxy mnupox
ma
cevosuUdinbHoOI
cucmemu

NOpYUIEHHSA
dyHKLiT
HUPOK

HHPKOBA HEIOCTATHICTh
reMatypis KpHCTAIypis

(nuB. po3ain
«OcobnusocTi

3aCTOCYBaHHAY)

Ty6yMOIHTEpCTHL ATTBH

Hii HedpuT

3 boky
eHOOKpUHHOT
cucmemu

4% 1 %
7 [

JiEAlliaA T
(’5'!* JEPaiyg

CHHIpPOM
HeHasexHOol
cekpeuil

aHTHJLiy peTHYHOT

ZANS
s
1

- Bl
LS
\Ans- gokymenTia
e A 7~

781598

(79 rOPMOHY
iﬂ%DH) -
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Poznaou acTeHis HaOpAKM  MiJgBHINEHA
3a2ANbHO20 rapsiika MiTIHBICTE
emany ma (rineprinpos)
peaxyil y micyi
seedenna™
Jlabopamopni TiIBUILEHHS | MiJABHIEHHSA MiIBUIICHHS
HOKA3HUKU aKTHBHOCTI aKTHBHOCTI aMista3u MHO (y
JIYIKHOT MaLicHTIB, AKi
docdarazn OTPUMYIOTh
KpOBI aHTaroHicTH
BiTaminy K)

* Hyxe piakicHi BUmagku TpuBaamx (10 Micauis aGo POKiB) IHBANIAM3YIOUMX Ta MOTEHIIIHHO
HE3BOPOTHHX CEPHO3HMX peaKlliif Ha JliKapchKi 3ac00u, 110 3a4inaroTh AeKinbKa, iHOi MHOMXXHHHHUX,
KJIaCH CHCTEM OpPraHiB Ta OpraHiB 4y TTs (BKIIOYAIOUU TaKi peakiiii, K TEHJIUHIT, PO3PHB CYXOMXKHILIIS,
apTparis, 6ib y KiHIIBKAX, MOPYUIEHHS XOIH, Y ASAKHX BHIIAIKaX MOBiIOMIISLIH [IpO HEBpoMarTii,
MOB’A3aHi 3 TapecTesi€lo, Jenpecicio, BTOMOIO, MOPYIICHHAM NaM’aTi, MOPYIICHHIMH CHY,
MOPYMIEHHAM CIyXy, 30py, CMaKy Ta 3amaxy), 10 MOB’s3aHi i3 3aCTOCYBaHHAM XiHOJIOHIB Ta
¢ropxiHONOHIB, ¥ HeAKMX BMNAAKAX, HE3AICHKHO Bijl iCHYIOUMX (HaKTOpiB PU3HKY (IMB. po3ii
«OcobnuBoCTi 3aCTOCYBAHHAY).

** V nauientis, ki oTpUMyBanu GpTOPXiHOMOHH. MOBIZOMIISIH PO BUMAOKH aHEBPHU3MH Ta
JMCEKUIT aopTH, I[HKOJNM YCKIAAHEHi pO3PUBOM (BKIIOYAKOYH NETANBHI BHIAJIKH), Ta
perypritauii/neoctaTHocTi Oyab-9KOTO 3 KianaHiB cepus (JuB. poszxin  «OcobIUBOCTI
3aCTOCYBAHHSAY ).

3acmocyeanna dimam

Y aireit aprponatist cocrepiraethes yactiiie (IUB. po3ait «Oco0IMBOCTI 3aCTOCYBAHHSAY).
Hlosioomnenns npo nioospiosani nodiuni peaxyii.

TToBinomiieHHs npo nigo3prosani Mo6ivHi peaxiii micns peecTpauii TikapchKoro 3acoby BigirparoTh
BaAJMBY poik. Ile nae 3Mory mpojoBkyBaTH CHOCTEpEKEHHS 3a CHIBBiHOMICHHIM KOpHCTI Ta
PU3HKY 3acTOCYBaHHA IiKapchkoro 3acoly. IlpauiBHuku ramysi OXOPOHU 3I0POB’A MOBHHHI
MOBIZIOMJIATH PO Oy ab-s1Ki Mi103proBaHi NoGiuHI peakiLii.

Tepmin npuoammocmi.
3 pokmn.

¥YmoBu 30epiranas.
36epiratu npu TeMnepatypi He Buie 25 °C. 36epiraTi B 30BHimHiT KapTOHHIH yMaKoBLi B CyXoMy,
3aXHILEHOMY BiJl CBiTHa MicLi.

Ynakoska.
ITo 10 Tabnerok y Gnicrepi; o 1 6aicrepy y kapToHHii KopoOui.

Kareropis Bianycky.
3a penenToM.

Bupo6Huk.
@apmanestuanuii 3ason “TIOJTbGAPMA™ C.A.
Pharmaceutical Works “POLPHARMA™ S.A.

Micnesnaxonzkenns BUpoGHUKA Ta HOr0 ajipeca Micusi NpPOBAIKeHHS JiAALHOCTI
By Ilensnnunecka 19, 83-200, Craporapa I nanscku, [Tonbina/
19, Pelplinska Str., 83-200 Starogard Gdanski, Poland

/laTa ocTaHHLOrO meperysay. M
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SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT

Cipronex 250 mg film-coated tablets
Cipronex 500 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each 250 mg film-coated tablet contains 250 mg of ciprofloxacin hydrochloride (Ciprofloxacinum)
(equivalent to 291 mg of ciprofloxacin hydrochloride).

Excipient with known effect: sodium.

Each 250 mg film-coated tablet contains 1.113 mg (0.048 mmol) of sodium.

Each 500 mg film-coated tablet contains 500 mg of ciprofloxacin hydrochloride (Ciprofloxacinum)
(equivalent to 582 mg of ciprofloxacin hydrochloride).

Excipient of known effect: sodium.

Each 500 mg film-coated tablet contains 2.227 mg (0.097 mmol) of sodium.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Film-coated tablet

250 mg tablets are white, round, bilaterally convex.

500 mg tablets are white, oblong, bilaterally convex, with a dividing line.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Cipronex film-coated tablets is indicated for treatment of the following infections (see sections 4.4 and

5.1). Careful consideration should be given to available information regarding ciprofloxacin resistance
before initiating therapy.

W

Adults
. Lower respiratory tract infections caused by Gram-negative bacteria
- exacerbations of chronic obstructive pulmonary disease:
In the exacerbation of chronic obstructive pulmonary disease , Cipronex should be
used only if the use of other antimicrobial drugs commonly prescribed for the
treatment of these infections is deemed inappropriate. A
- pulmonary and bronchial infections in the course of cystic fibrosis or bronchial dilatatiogl” :
- con.'lmumty-ac.qmrec.i pneumonia. 5 PR BN
o Chronic suppurative otitis media. PN
. Exacerbation of chronic sinusitis, especially caused by Gram-negative bacteria. N ,b%ip m\[ﬂﬁ»
. Uncomplicated acute cystitis. s NJ{??’E\;\,};%P?
In uncomplicated acute cystitis , Cipronex should be used only if the use of other antimicrobidh, > >t

drugs commonly prescribed for the treatment of this infection is considered inappropriate.

. Acute pyelonephritis.
. Complicated urinary tract infections. %



. Bacterial prostatitis.

. Gonorrheal urethritis and cervicitis caused by susceptible strains of Neisseria gonorrhoeae.

. Testicular and epididymitis, including those caused by susceptible strains of Neisseria
gonorrhoeae.

. Pelvic inflammatory disease, including those caused by Neisseria gonorrhoeae.

If it is suspected or recognised that the above-mentioned urogenital infections are caused by
Neisseria gonorrhoeae, it is particularly important to obtain local data on the widespread of
ciprofloxacin resistance and to confirm susceptibility by laboratory testing.

. Gastrointestinal infections (e.g., travellers’ diarrhoea).

. Intra-abdominal infections.

. Skin and soft tissue infections caused by Gram-negative bacteria.

. Malignant otitis externa.

. Bone and joint infections.

. Prevention of invasive infections caused by Neisseria meningitidis.

. Inhalational anthrax (prevention of infection after contact with the bacteria and treatment).

Ciprofloxacin may be used to treat neutropenic patients with fever presumed to be caused by a
bacterial infection.

Children and adolescents

. Pulmonary and bronchial infections caused by Pseudomonas aeruginosa in patients with cystic
fibrosis.

. Complicated urinary tract infections and acute pyelonephritis.

. Inhalational anthrax (prevention of infection after contact with the bacteria and treatment).

Ciprofloxacin may also be used to treat severe infections in children and adolescents if it is believed
that is necessary.

Treatment should only be recommended by clinicians who are experienced in treating cystic fibrosis
and/or severe infections in children and adolescents (see sections 4.4 and 5. 1).

Consider official guidelines for the appropriate use of antimicrobial drugs.
4.2 Posology and method of administration

The dose depends on the indication, severity and site of infection, ciprofloxacin sensitivity, the
microorganisms causing the infection, the patient's renal function, and in children and adolescents,
body weight.

The duration of treatment depends on the severity of the disease and its clinical and bacteriological
course.

When treating infections caused by certain bacteria (e.g. Pseudomonas aeruginosa. Acinetobacter or
Staphylococcus spp.), higher doses of ciprofloxacin and use in combination with other appropriate
antimicrobial agents may be required.

Depending on the microorganism causing the infection, a combination with another appropriate
antimicrobial may be required for the treatment of certain infections (e.g. pelvic inflammatory disease,
intra-abdominal infections, infections in neutropenic patients, and bone and joint infections).

T
Tig™
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Adults

Daily dose in

Total duration of
treatment (including

Indications pe-8 A
milligrams any initial parenteral
treatment)
Lower respiratory tract infections 500 mg twice daily to 7 to 14 days
750 mg twice a day
Upper respiratory tract | Exacerbation of 500 mg twice daily to 7 to 14 days
infections chronic sinusitis, 750 mg twice a day
especially caused by
Gram-negative bacteria
Chronic suppurative 500 mg twice daily to 7 to 14 days

otitis media 750 mg twice a day
Malignant otitis 750 mg twice a day 28 days to 3 months
externa

Urinary tract
infections

Uncomplicated acute
cystitis

250 mg twice daily to
500 mg twice a day

3 days

In premenopausal women, 500 mg as a single

dose may be used

Complicated cystitis,
acute pyelonephritis

500 mg twice a day

7 days

Complicated
pyelonephritis

500 mg twice daily to
750 mg twice a day

at least 10 days, in
special cases (e.g.
abscesses) treatment
may be continued
beyond 21 days

Bacterial prostatitis

500 mg twice daily to
750 mg twice a day

2 to 4 weeks (acute) 4
to 6 weeks (chronic)

Genital infections

Gonorrheal urethritis
and cervicitis caused
by susceptible strains
of Neisseria
gonorrhoeae

500 mg in a single
dose

1 day (single dose)

Testicular and
epididymitis and pelvic
inflammatory disease,
including that caused
by susceptible strains
of Neisseria
gonorrhoeae

500 mg twice daily to
750 mg twice a day

at least 14 days

Gastrointestinal and
intra-abdominal
infections

Diarrhoea caused by
pathogenic bacteria
including Shigella spp.
other than Shigella
dysenteriae type 1 and
empirical treatment of
travellers’ diarrhoea

500 mg twice a day

1 day

Diarrhoea caused by
Shigella dysenteriae

type 1

500 mg twice a day

Diarrhoea caused by
Vibrio cholerae

500 mg twice a day

Typhoid fever

500 mg twice a day

&

&




negative bacteria

Intra-abdominal 500 mg twice daily to 5 to 14 days
infections caused by 750 mg twice a day
Gram-negative bacteria

Skin and soft tissue infections caused by Gram- | 500 mg twice daily to 7 to 14 days

750 mg twice a day

uidelines.

combination with appropriate antimicrobial
agents in accordance with all applicable

Bone and joint infections 500 mg twice daily to 3 months maximum
750 mg twice a day

Treatment of infections in neutropenic patients. | 500 mg twice daily to Treatment should be

Ciprofloxacin should be administered in 750 mg twice a day continued for the

duration of
neutropenia.

Neisseria meningitidis

Prevention of invasive infections caused by

500 mg in a single
dose

1 day (single dose)

started as soon as possible.

Pulmonary anthrax (prevention of post-contact
infection and treatment) in patients who can take
the medicine by mouth and when clinically
justified. If contact with anthrax bacillus is
suspected or confirmed, the medicine should be

500 mg twice a day

60 days after
confirmation of
contact with Bacillus
anthracis

Children and adolescents

Indications

Daily dose in milligrams

Total duration of
treatment (including
any initial parenteral

treatment)

Pulmonary and bronchial infections

patients with cystic fibrosis

caused by Pseudomonas aeruginosa in

20 mg/kg twice a day, with a
maximum of 750 mg per
dose.

10 to 14 days

of infection after contact with the

can take the drug orally and when
clinically justified. If contact with
anthrax bacillus is suspected or
confirmed, the medicine should be
started as soon as possible.

bacteria and treatment) in patients who

Complicated urinary tract infections 10 mg/kg twice a day to 20 10 to 21 days
and acute pyelonephritis mg/kg twice a day, with a

maximum of 750 mg per

dose.
Pulmonary form of anthrax (prevention | 10 mg/kg twice a day to 15 60 days after

mg/kg twice a day, with a
maximum of 500 mg per
dose.

confirmation of contact
with Bacillus anthracis

Other severe infections

20 mg/kg twice a day, with a
maximum of 750 mg per
dose.

Depending on the type of
infection

Elderly patients (over 65 years of age)

Elderly patients should be dosed according to severity of infection and creatinine clearance.

Renal and hepatic failure

Recommended initial and maintenance dose in patients with renal impairment:

Creatinine clearance
[mU/min/1.73 m?)

Serum creatinine
concentration

[pmol/L] =
>60 <124 See typical dosage  ““iknisg
30-60 124 to 168

250-500 mg every 12h
Z

4
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<30 >169 250-500 mg every 24h
Patients undergoing haemodialysis >169 250-500 mg every 24h (after
dialysis)
Patients undergoing peritoneal dialysis >169 250-500 mg every 24h

No dose adjustment is necessary in patients with hepatic impairment.
No dosage studies have been conducted in children with renal and/or hepatic impairment.

Method of administration

Tablets should be taken with liquid — do not chew. They can be taken with or without food. The active
ingredient is absorbed faster if the drug is taken on an empty stomach. Ciprofloxacin should not be
administered with dairy products (e.g. milk, yoghurt) or mineral-fortified fruit juices (e.g. calcium-
fortified orange juice) (see section 4.5).

In severe cases or when the patient cannot take the tablets (e. g. patients on enteral nutrition), treatment
with intravenous forms of ciprofloxacin is recommended until oral forms of the drug can be
administered.

4.3 Contraindications

. Hypersensitivity to the active substance, other quinolones or to any of the excipients listed in
section 6.1.
. Concomitant administration of ciprofloxacin and tisanidine (see section 4.5).

4.4  Special warnings and precautions for use

Ciprofloxacin should be avoided in patients with a history of serious side effects while taking products
containing quinolones or fluoroquinolones (see section 4.8). Treatment of these patients with
ciprofloxacin should be initiated only in the absence of alternative treatment options and after careful
benefit/risk assessment (see also section 4.3).

Severe infections and infections of mixed aetiology with Gram-positive and anaerobic microorganisms
Ciprofloxacin monotherapy is not intended to treat severe infections or infections that may be caused
by Gram-positive and anaerobic bacteria. In such infections, ciprofloxacin should be given in
combination with other appropriate antimicrobial drugs.

Streptococcal infections (including Streptococcus pneumoniae)
Ciprofloxacin is not recommended for treatment of respiratory infections caused by streptococci due
to insufficient efficacy.

Urogenital infections
Testicular and epididymitis and pelvic inflammatory disease can be caused by a fluoroquinolone-
resistant strain Neisseria gonorrhoeae. Ciprofloxacin should be given in combination with another
antimicrobial unless it is certain that the infection is not caused by Neisseria gonorrhoeae resistant to
ciprofloxacin. If clinical improvement is not observed after 3 days of treatment, other treatment
options should be considered.

Intra-abdominal infections
There are limited data on the efficacy of ciprofloxacin for treatment of postoperative abdk
infections.

Travellers’ diarrhoea
When choosing ciprofloxacin, consider information on ciprofloxacin resistance of microo BATis
found in the countries visited. o

i

Bone and joint infections %‘/
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Ciprofloxacin should be used in combination therapy with other antimicrobial products according to
microbiological findings.

Inhalational anthrax

Human use has been established based on in vitro sensitivity data as well as data from animal studies
and limited data from human studies. Clinicians should follow national and/or international
recommendations for the treatment of anthrax when treating these infections.

Children and adolescents

Ciprofloxacin in children and adolescents should be used according to available formal guidelines.
Treatment with ciprofloxacin should only be recommended by clinicians who are experienced in
treating cystic fibrosis and/or severe infections in children and adolescents.

Ciprofloxacin has been shown to cause arthropathy of stressed joints in immature animals. Safety data
from a double-blind, randomized trial evaluating the use of ciprofloxacin in children (ciprofloxacin: n
=335, mean age = 6.3 years; comparator drugs: n = 349, mean age = 6.2 years; age range = 1 to 17
years) indicated the following incidence of presumed drug-related arthropathy (as opposed to joint-
related physical and subjective symptoms) by day 42 of initiation: 7.2% i 4.6%.

The incidence of drug-related arthropathy during the 1-year follow-up was 9.0% and 5.7%.
respectively. The increase, with time, in the incidence of arthropathy presumably related to the
medicine was not statistically significant between groups. Treatment should only be initiated after
careful benefit/risk assessment due to possible side effects related to the joints and/or surrounding
tissues (see section 4.8).

Pulmonary and bronchial infections in the course of cystic fibrosis
The clinical trials included children and adolescents aged 5 to 17 years. There is limited experience in
treating children one to five years of age.

Complicated urinary tract infections and pyelonephritis

In urinary tract infections, treatment with ciprofloxacin should be considered if other treatments
cannot be used and decisions should be based on the results of microbiologic documentation.
The clinical trials included children and adolescents aged 1 to 17 years.

Other specific severe infections

In other serious infections, use according to official guidelines or after careful benefit/risk assessment,
if no other treatment can be used or if conventional therapy fails, and when microbiologic
documentation justifies the use of ciprofloxacin.

There have been no clinical studies conducted on the use of ciprofloxacin in specific serious infections
other than those listed above, so clinical experience is limited. Therefore, caution is advised when
treating patients with such infections.

Hypersensitivity

Hypersensitivity and allergic reactions, including anaphylaxis and anaphylactoid reactions, which can
be life-threatening, may occur after a single dose (see section 4.8). If such reactions occur,
ciprofloxacin should be discontinued and appropriate treatment instituted.

Long-Term, Disabling, and Potentially Irreversible Serious Adverse Drug Reactions Very rare cases of
long-term (lasting months or years), disabling, and potentially irreversible serious adverse drug

reactions affecting various, sometimes multiple, body systems (muscul oskeletal, nervous, mental
sensory) have been reported in patients receiving quinolones and fluoroquinolones, regardless gf
or preexisting risk factors. At the first signs or symptoms of any serious side effects, you sho ./.’ ;
taking ciprofloxacin immediately and you need to contact your doctor for advice. e

B
13
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Musculoskeletal system
Ciprofloxacin should generally not be used in patients with tendon disease (disorder) associatéy
prior treatment with quinolones. Nevertheless, very rarely, after microbiological confirmation G
causative agent of infection and assessment of the benefit-risk ratio, ciprofloxacin may be
recommended to these patients for the treatment of certain severe infections, especially if standard
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treatment has been ineffective or bacterial resistance is present and microbiological data may justify
the use of ciprofloxacin.

Tendinitis and tendon rupture

Tendinitis and tendon rupture (especially, but not limited to, the Achilles tendon), sometimes bilateral,
can occur as early as 48 hours after initiation of quinolones and fluoroquinolones, and have been
reported to occur up to several months after completion of treatment. The risk of tendinitis and tendon
rupture is greater in older patients, patients with renal impairment, patients undergoing parenchymal
organ transplantation, and patients receiving concomitant corticosteroid treatment. For this reason,
concomitant use of corticosteroids should be avoided.

After the first signs of tendinitis (e.g., painful swelling, inflammation), ciprofloxacin treatment should
be discontinued and alternative treatment considered. The diseased limb(s) should be treated
appropriately (e.g. immobilisation). If symptoms of tendon disease occur, corticosteroids should not be
used.

Ciprofloxacin should be used with caution in patients with myasthenia gravis (see section 4.8).

Sensitivity to light

Ciprofloxacin has been shown to induce photosensitivity-type reactions. Patients taking ciprofloxacin
should be advised to avoid direct exposure to intense sunlight or UV radiation during treatment (see
section 4.8).

Central nervous system

Ciprofloxacin, like other quinolones, is known to induce seizures or lower the seizure threshold. Cases
of status epilepticus have been reported. Ciprofloxacin should be used with caution in patients with
central nervous system disorders that may predispose to seizures. If convulsions occur, ciprofloxacin
should be discontinued (see section 4.8). Even after the first administration of ciprofloxacin, psychotic
reactions may occur. Rarely, depression or psychosis may develop into suicidal ideation or thoughts,
ending in a suicide attempt or suicide. In these situations, treatment should be discontinued.

Peripheral neuropathy

Sensory and sensorimotor polyneuropathy, resulting in paresthesias, hypersensitivity, sensory
disturbances, or weakness, has been reported in patients receiving quinolones and fluoroquinolones.
Patients treated with ciprofloxacin should be advised that if they develop symptoms of neuropathy
such as pain, burning, tingling, numbness or weakness, they should tell their physician before
continuing treatment to prevent the development of potentially irreversible changes (see section 4.8).

Cardiac disorders

Caution should be exercised when using fluoroquinolones, including ciprofloxacin, in patients who

have risk factors for QT prolongation, such as patients:

- with congenital long QT syndrome,

- concomitantly taking drugs that prolong the QT interval (e.g., class IA and III antiarrhythmics,
tricyclic antidepressants, macrolides, antipsychotics),

- with electrolyte imbalance (e.g., hypoglycaemia, hypomagnesemia),

- with heart disease (e.g., heart failure, heart attack, bradycardia).

Elderly patients and women may be more sensitive to drugs that prolong the QT interval. Therefore,

fluoroquinolones, including ciprofloxacin, should be used with caution in the above population.

(See section 4.2 Elderly patients, section 4.5, section 4.8, section 4.9).

Aortic dissection and aneurysm and heart valve regurgitation

and dissection, especially in the elderly, and aortic and mitral regurgitation. Aortic aneury
dissection, often complicated by rupture (including fatalities), and valvular regurgitation hz
reported in patients taking fluoroquinolones (see section 4.8).
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congenital heart valve disease or in patients with a previously diagnosed aortic aneurysm and/or aortic
dissection or heart valve disease or in
- the presence of other factors predisposing to and at risk for both aortic aneurysm and
dissection and valvular regurgitation (e.g. connective tissue disorders such as Marfan
syndrome or Ehlers-Danlos syndrome, Turner syndrome, Behcet's disease,
hypertension, rheumatoid arthritis), or in addition
- presence of other risk factors or conditions predisposing to aortic aneurysm and dissection
(e.g. Takayasu's arteritis or giant cell arteritis, known atherosclerosis or Sjogren's
syndrome), or in addition
- the presence of other risk factors or conditions that predispose to heart valve regurgitation
(e.g. infective endocarditis).

The risk of aortic aneurysm and dissection and rupture may also be higher in patients treated with
concomitant systemic corticosteroids.

Patients, be advised to seek immediate medical attention in the emergency department if they
experience sudden abdominal, chest, or back pain.

Patients should be advised to seek immediate medical attention if they experience severe shortness of
breath, palpitations, or swelling of the abdomen or lower extremities.

Dysglycemia
As with all quinolones, blood glucose abnormalities including both hypoglycaemia and

hyperglycaemia have been described (see section 4.8), usually in diabetic patients receiving
concomitant treatment with an oral hypoglycaemic drug (e.g., glibenclamide) or insulin. Cases of
hypoglycaemic coma have been described. Careful monitoring of blood glucose levels is
recommended in patients with diabetes.

Gastrointestinal system

The occurrence of severe and persistent diarrhoea during or after treatment (including several weeks
after treatment) may indicate antibiotic-associated colitis (life-threatening, possibly fatal) requiring
immediate treatment (see section 4.8). In such cases, ciprofloxacin should be discontinued
immediately and appropriate treatment instituted. Medications that inhibit intestinal peristalsis are
contraindicated at this time.

Kidneys and urinary system
Urinary crystals have been reported in association with ciprofloxacin use (see section 4.8). Patients
taking ciprofloxacin should be well hydrated, and excessive urinary alkalosis should be avoided.

Renal impairment

Since ciprofloxacin is largely excreted unchanged by the kidneys, dose modification according to
section 4.2 is necessary in patients with renal impairment to avoid exacerbation of medicine's side
effects due to ciprofloxacin accumulation.

Liver and bile ducts

Hepatic necrosis and life-threatening hepatic failure have occurred in association with ciprofloxacin
use (see section 4.8). If any symptoms of liver disease (such as anorexia, jaundice, dark coloured
urine, itching, or abdominal tenderness) occur, treatment should be discontinued.

Glucose-6-phosphate dehydrogenase deficiency
Haemolytic reactions have occurred in patients with glucose-6-phosphate dehydrogenase deficiency
during ciprofloxacin treatment. Ciprofloxacin should be avoided in these patients unless the potengi
benefit is considered to outweigh the potential risk. The patient should then be observed for hew$¥]

Resistance
A ciprofloxacin-resistant bacterial strain may be isolated during or after ciprofloxacin treat
may not cause signs of superinfection. As a result of long-term treatment or management o
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nosocomial infections and/or infections caused by Staphylococcus and Pseudomonas species, the risk
of selecting resistant bacterial strains may be increased.

Cytochrome P450

Ciprofloxacin inhibits CYP1A2 and therefore may increase plasma concentrations of concomitantly
taken substances metabolised by this enzyme (e.g. theophylline, clozapine, olanzapine, ropinirole,
tisanidine, duloxetine, agomelatine). Concomitant administration of ciprofloxacin and tisanidine is
contraindicated. Therefore, patients taking these substances concomitantl y with ciprofloxacin should
be monitored closely for clinical signs of overdose and their plasma concentrations (e.g. theophylline)
may need to be determined (see section 4.5).

Methotrexate
Administration of ciprofloxacin concomitantly with methotrexate is not recommended (see section
4.5).

Interactions with studies
The in vitro activity of ciprofloxacin against Mycobacterium tuberculosis may cause false negative
bacteriological test results in samples from patients currently treated with ciprofloxacin.

Visual disturbances
If patient develops visual disturbances or any adverse reactions to eyes, contact an ophthalmologist
immediately.

Sodium
Cipronex, 250 mg contains 1.113 mg (0.048 mmol) of sodium in each film-coated tablet. This
medicine contains less than 1 mmol sodium (23 mg) per tablet; that is to say essentially ‘sodium-free’.

Cipronex, 500 mg contains 2.227 mg (0.097 mmol) of sodium in each film-coated tablet. This
medicine contains less than 1 mmol sodium (23 mg) per tablet; that is to say essentially ‘sodium-free’.

4.5 Interaction with other medicinal products and other forms of interaction

Interaction of other products with ciprofloxacin

Drugs that cause QT prolongation

Ciprofloxacin, like other fluoroquinolones, should be used with caution in patients taking drugs that
prolong the QT interval (e.g., class IA and III antiarrhythmics, tricyclic antidepressants, macrolides,
antipsychotics) (see sections 4.4 and 4.9).

Chelate complex formation

Concomitant administration with ciprofloxacin (take by mouth) of drugs containing multivalent
cations or mineral substances (supplemental, e.g. calcium, magnesium, aluminium, iron ions),
phosphate-binding polymers (e.g. sevelamer), sucralfate or gastric juice neutralizers, and drugs with
high buffering capacity (e.g. didanosine tablets) containing magnesium, aluminium, or calcium ions
decreases the absorption of ciprofloxacin. Therefore, ciprofloxacin should be used either 1-2 hours
before administration or at least 4 hours after administration of these products. This restriction does
not apply to antacids belonging to the H2-receptor blocker class.

Food and dairy products
Dietary calcium, as a component of a meal, does not significantly affect absorption. However, ay#id
taking ciprofloxacin with dairy products at the same time or sipping the tablet only with miner#
enriched beverages (e.g. milk, yoghurt, calcium-enriched orange juice), as this may decrease #f
absorption of ciprofloxacin.

Probenecid
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Metoclopramide

Metoclopramide increases the rate of absorption of ciprofloxacin (taken by mouth), which decreases
the time to maximum plasma concentration. There was no effect on the bioavailability of
ciprofloxacin.

Omeprazole
Concomitant administration of ciprofloxacin-containing drugs and omeprazole results in a slight

decrease in Cnax and AUC of ciprofloxacin.

Interaction of ciprofloxacin with other medicinal products

Tyzanidine

Do not administer tyzanidine together with ciprofloxacin (see section 4.3). In a clinical study in
healthy people, increased concentrations of tisanidine were observed (7-fold increase in Cumax: range:
4- to 21-fold; 10-fold increase in AUC, range: 6- to 24-fold) when co-administered with ciprofloxacin.
Increased tyzanidine concentrations are associated with increased blood pressure-lowering and
sedative effects.

Methotrexate

Concomitant use with ciprofloxacin may inhibit renal tubular transport of methotrexate, which may
lead to increased plasma concentrations of methotrexate and increased risk of methotrexate toxicity.
Concomitant use is not recommended (see section 4.4).

Theophylline

Concomitant administration of ciprofloxacin and theophylline may lead to an undesirable increase in
plasma concentrations of theophylline and the occurrence of its adverse reactions, which very rarely
may be life-threatening or cause death. When both products are used concomitantly, plasma
theophylline concentrations should be monitored and the dose reduced accordingly (see section 4.4).

Other xanthine derivatives
Elevated plasma concentrations of these xanthine derivatives have been reported following
concomitant administration of ciprofloxacin and caffeine or pentoxifylline (oxypentifylline).

Phenytoin
Concomitant administration of ciprofloxacin and phenytoin may result in increased or decreased
plasma phenytoin concentrations, so monitoring of medicine concentrations is recommended.

Cyclosporine

Transient increases in serum creatinine have been observed during concomitant use of ciprofloxacin-
containing drugs and cyclosporine. Therefore, serum creatinine levels should be monitored frequently
(twice a week) in these patients.

Oral anticoagulants

Concomitant administration of ciprofloxacin with a vitamin K antagonist may potentiate its
anticoagulant effects. The risk may vary depending on the patient's existing infection, age, and general
condition, so it is difficult to assess the extent to which ciprofloxacin use will affect the INR
(international normalized ratio) value. Frequent monitoring of INR values is recommended during and
for a short period after ciprofloxacin treatment when administered concomitantly with a vitamin K _
antagonist (e.g. warfarin, acenocoumarol, fenprocoumon, or fluindione). 7

Glibenclamide /. Ans Ao
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In some cases, concomitant administration of drugs containing ciprofloxacin and glibenclamid
increase the effects of glibenclamide (hypoglycaemia). y

Duloxetine
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[t has been shown in clinical studies that co-administration of duloxetine with potent inhibitors of
cytochrome CYP450 isoenzyme 1A2, for example fluvoxamine, may increase the AUC and C iy of
duloxetine. Although there are no clinical data on possible interactions with ciprofloxacin, similar
effects may be expected when administered concomitantly (see section 4.4).

Ropinirol

In a clinical study, concomitant use of ropinirole and ciprofloxacin, a moderate inhibitor of CYP450
isoenzyme 1A2, was shown to increase the Cpax and AUC of ropinirole by 60% and 84%,
respectively. It is recommended that ropinirole-related adverse reactions be observed and that the dose
of ropinirole be adjusted accordingly during and shortly after completion of combination therapy with
ciprofloxacin (see section 4.4).

Lidocaine

The clearance of lidocaine administered intravenously has been shown to decrease by 22% in healthy
people when lidocaine-containing drugs are administered together with ciprofloxacin, a not very
potent inhibitor of the cytochrome CYP450 isoenzyme 1A2. Although lidocaine administration was
well tolerated, interactions associated with adverse reactions may occur when administered together
with ciprofloxacin.

Clozapine

When 250 mg ciprofloxacin was co-administered with clozapine for 7 days, plasma concentrations of
clozapine and N-desmethylclozapine increased by 29% and 31%. respectively. Clinical observation
and appropriate dose adjustment of clozapine during and shortly after completion of combination
therapy with ciprofloxacin is recommended (see section 4.4).

Sildenafil

In healthy people, after an oral dose of 50 mg sildenafil and 500 mg ciprofloxacin, the C e and AUC
values of sildenafil increased approximately twofold. Therefore, caution should be exercised when
prescribing ciprofloxacin used concomitantly with sildenafil, taking into account the benefit/risk ratio.

Agomelatine

In clinical studies, fluvoxamine, as a potent inhibitor of cytochrome CYP450 isoenzyme 1A2, has
been shown to significantly inhibit agomelatine metabolism causing a 60-fold increase in agomelatine
exposure. Although there are no clinical data on possible interactions with ciprofloxacin, a moderate
CYP450 1A2 inhibitor, similar effects may be expected when administered concomitantly (see
“Cytochrome P450” in section 4.4).

Zolpidem
Concomitant use of ciprofloxacin and zolpidem may increase blood concentrations of zolpidem,
concomitant administration is not recommended.

4.6  Fertility, pregnancy and lactation

Pregnancy
Available data on the administration of ciprofloxacin to pregnant women do not indicate that it causes

malformations or has toxic effects or effects on the foetus or neonate. Animal studies show no direct
or indirect harmful effects on reproduction.

In young animals and just before birth, quinolones cause damage to immature joint cartilage.
Therefore, it cannot be excluded that the product may cause articular cartilage damage in the immgy
human body or foetus (see section 5.3). ;

As a precaution, it is better to avoid using ciprofloxacin during pregnancy. anp7 s MACAY
PR -ﬂDKyMé!JTi'q“‘i‘-
\""».r'.‘/,-‘_;_-_";\_ h =
Breast-feeding f(ﬂﬂj]ﬁ@ﬁpﬁf A ]f" 1 ;1 g
Ciprofloxacin passes into breast milk. Due to the risk of cartilage damage to the joints, the use\: N///;jm-\\g\\\q b i
ciprofloxacin during breast-feeding is contraindicated. 2 1568
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4.7  Effects on ability to drive and use machines
Because of its neurologic effects, ciprofloxacin may affect reaction time. Therefore, the ability to drive
and operate machines in motion may be impaired.
4.8  Undesirable effects
The most commonly reported side effects are nausea and diarrhoea.
Adverse reactions from clinical trials and post-marketing observations of ciprofloxacin (oral,
intravenous, and sequential treatment) are listed below, arranged in order of frequency. Frequency
analysis was performed for oral and intravenous forms of ciprofloxacin combined.
System Organ | Common Uncommon Rare Very rare Not known
Class =1/100 to <10 | >1/1,000 to >1/10,000 to <1/10,000 (frequency
<1/100 <1,000 cannot be
estimated from
the available
data)
Infections and fungal
infestations infections
Blood and eosinophilia leucopenia, haemolytic
lymphatic anaemia, anaemia,
system neutropenia, agranulocytosis,
disorders leukocytosis, pancytopenia
thrombocytopeni | (life-threatening),
a, thrombocytosis | bone marrow
suppression (life-
threatening)
Immune allergic reactions, | anaphylactic
system allergic oedema, | reaction,
disorders angioedema anaphylactic
shock (life-
threatening) (see
section 4.4), a
reaction similar to
septicaemia
Endocrine syndrome of
disorders inappropriate
secretion of
antidiuretic
hormone
(SIADH)
Metabolism lack of hyperglycaemia hypoglycaemic
and nutrition appetite (see coma (see
disorders “Dysglycemia™ section 4.4).
in section 4.4)
Mental excessive confusion and psychotic
disorders* psychomotor disorientation, reactions (which
activity, anxiety reactions, | may culminate in
agitation unusual dreams, | suicidal ideation A
depression or thoughts or in &/§
(which may suicide attempts
culminate in or suicide) (see
suicidal ideation | section 4.4)
or thoughts or
suicide attempt
or suicide) (see
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section 4.4),
hallucinations
Nervous headache, paresthesias and | migraine, peripheral
system dizziness, dysesthesias, coordination neuropathy (see
disorders* sleep hypersensitivity, | disorders, gait section 4.4)
disturbances, tremor, disturbances,
taste convulsions olfactory
disturbances (including status | disturbances,
epilepticus, see intracranial

section 4.4),
vertigo

hypertension

Eye disorders*

visual
disturbances (e.g.
double vision)

distorted colour
vision

Ear and tinnitus, hearing
labyrinth loss or hearing
disorders* impairment
Cardiac tachycardia ventricular
disorders** arrhythmias and
torsade de
pointes (mostly
reported in
patients with
risk factors for
QT
prolongation),
ECG QT
prolongation
(see sections 4.4
and 4.9).
Vascular vasodilation, vasculitis
disorders** hypotension,
fainting
Respiratory, dyspnea
thoracic and (including
mediastinal asthma)
disorders
Gastrointestin | nausea, vomiting, antibiotic- pancreatitis
al disorders diarrhoea stomach and associated colitis
intestinal (very rare, may
pains, be life-
abdominal threatening) (see
pains, section 4.4)
indigestion,
flatulence
Hepatobiliary increased liver dysfunction, | hepatic necrosis
disorders aminotransfera | cholestatic (very rarely
se activity, Jjaundice, progressing to
increased hepatitis life-threatening
bilirubin hepatic failure) 4
(see section 4 .4y
Skin and rash, itching, photosensitivity | petechial
subcutaneous hives reactions (see haemorrhages £\
tissue section 4.4) erythema
disorders multiforme,
erythema

i :
13 W



NN
N

19
nodosum, (AGEP),
Stevens-Johnson | DRESS
syndrome
(possibly life-
threatening),
toxic-diffuse
epidermal
necrolysis
(possibly life-
threatening)

Musculoskelet musculoskelet | muscle pain, muscle weakness,

al and al pain (e.g., arthritis, tendonitis, tendon

connective pain in the increased muscle | rupture (mainly

tissue limbs, back tension and Achilles tendon)

disorders* pain, chest cramps (see section 4.4),
pain), joint worsening of
pain myasthenia gravis

(see section 4.4)

Renal and renal renal failure,

urinary impairment hematuria,

disorders presence of

crystals in urine

(see section 4.4),
tubulointerstitial
nephritis

General weakness, swelling,

disorders and fever sweating

administration (excessive

site sweating)

conditions*

Investigations increased increased increased
alkaline amylase activity normalized
phosphatase prothrombin
activity in time (in patients
blood taking vitamin

K antagonists)

*In connection with the use of quinolones and fluoroquinolones, in some cases regardless of pre-

existing risk factors, very rare cases of long-term (persisting for months or years), disabling, and

potentially irreversible serious adverse drug reactions have been reported affecting multiple,
sometimes multiple, systems and organs and the senses (including effects such as tendonitis, tendon
rupture, joint pain, limb pain, gait disturbance, neuropathy associated with paresthesias, depression,

fatigue, memory impairment, sleep disturbance, and impairment of hearing,

(see section 4.4),

vision, taste and smell)

**Aortic aneurysm and dissection, often complicated by rupture (including fatalities), and valvular
regurgitation have been reported in patients taking fluoroquinolones (see section 4.4).

Children and adolescents

The incidence of the aforementioned arthropathy refers to data collected in studies in adults. Iif
children, arthropathy was common (see section 4.4).

Reporting of side effects

Reporting suspected adverse reactions after authorisation of the medicinal product is importan

allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected side effects via of the Department for Monitoring

L.
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Undesirable Effects of Medicinal Products of the Office for Registration of Medicinal Products,
Medical Devices and Biocidal Products

Al Jerozolimskie 181C

02-222 Warsaw

Tel: +48 22 49 21 301

Fax: +48 22 49 21 309

Website: https://smz.ezdrowie.gov.pl

Side effects may also be reported to the responsible Marketing Authorisation Holder.

4.9  Overdose

Overdose after taking 12 g leads to mild signs of toxicity. An acute overdose after taking 16 g caused
acute renal failure.

Symptoms of overdose include dizziness, tremor, headache, fatigue, seizures, hallucinations,
confusion, abdominal discomfort, renal and hepatic impairment, and the presence of crystals in the
urine and hematuria. Transient renal toxicity has been reported.

In addition to routine rescue measures, such as gastric lavage followed by administration of activated
charcoal, it is recommended that renal function be monitored, including urine pH and, if necessary,
urine acidification to prevent crystal formation in the urine. Antacids containing calcium or
magnesium may theoretically decrease the absorption of ciprofloxacin after overdose. The patient
should be well hydrated.

Only a small amount of ciprofloxacin (<10%) is eliminated during haemodialysis or peritoneal
dialysis.

In case of overdose, symptomatic treatment should be administered. Monitor the ECG as QT interval
prolongation may occur.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: fluoroquinolones, ATC code: JO1MAO2.

Mechanism of action

The bactericidal activity of ciprofloxacin, as a fluoroquinolone antimicrobial drug, is due to the

inhibition of both topoisomerase type II (DNA gyrase) and topoisomerase IV, which are necessary for
replication, transcription, repair, and recombination of bacterial DNA.

Pharmacokinetics/pharmacodynamics relationship

Efficacy depends primarily on the relationship between the maximum plasma concentration (Cay) and
the minimum inhibitory concentration (MIC) of ciprofloxacin for a given microorganism and the
relationship between the area under the curve (AUC) and the MIC.

Mechanism of resistance

Invitro resistance to ciprofloxacin can develop as a result of multistep mutations in the genes T,
encoding the target sites of action: DNA gyrase and topoisomerase IV. The degree of cross-resistapge”
between ciprofloxacin and other fluoroquinolones shows wide vari ability. Single mutations do nét+
necessarily lead to clinical resistance, but multiple mutations usually result in clinical resistancéAd.z/.
multiple active agents in a given group or to all of them.
Mechanisms of resistance involving disruption of permeability barriers and/or active removal of
active ingredient from the cell interior can have variable effects on sensitivity to fluoroquinolo®
which depends on the physicochemical properties of the individual active ingredients in the growy
the affinity for each active ingredient of the transport systems. All resistance mechanisms in vitros
common in isolated causative strains. Bacterial susceptibility to ciprofloxacin may be affected by
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resistance mechanisms that inactivate other antibiotics, such as permeability barrier disruption (very

common, e.g. in Pseudomonas aeruginosa) and active removal from the cell.

Plasmid resistance encoded by gnr-genes was present.

Range of antimicrobial activity

Limit values separate susceptible strains from moderately susceptible strains from resistant strains

EUCAST recommendations

Microorganisms Sensitive Resistant
Enterobacteriaceae S <0.5 mg/L R>1 mg/L
Pseudomonas S <0.5 mg/L R>1 mg/L
Acinetobacter S <l mg/L R>1 mg/L
Staphylococcus spp.! S <I mg/L R>1 mg/L
Haemophilus influenzae and S <0.5 mg/L. R>0.5 mg/L
Moraxella catarrhalis
Neisseria gonorrhoeae S <0.03 mg/L R>0.06 mg/L
Neisseria meningitidis S <0.03 mg/L R>0.06 mg/L
Non-species-specific limits* S <0.5 mg/L R>1 mg/L

' Staphylococcus spp. — the limits for ciprofloxacin are for high-dose treatment.

*Non-species-specific limits were determined primarily from pharmacokinetic and pharmacodynamic
data; they are independent of species-specific MIC distributions. They apply only to species for
which species-specific limits are not provided, and not to those species for which sensitivity testing
is not recommended.

The prevalence of acquired resistance in some microbial species may vary depending on the
geographic region and time of isolation of the microorganism. Therefore, especially when treating
severe infections, local resistance data should be taken into account. If necessary, an expert should be
consulted, especially when the usefulness of this drug in certain infections may be questionable due to
local drug resistance.

Grouping of individual species according to ciprofloxacin sensitivity (for Streptococcus species see
section 4.4).

COMMONLY SUSCEPTIBLE SPECIES
Aerobic Gram-positive bacteria
Bacillus anthracis (1)

Aerobic Gram-negative bacteria
Aeromonas spp.

Brucella spp.

Citrobacter koseri

Francisella tularensis
Haemophilus ducreyi
Haemophilius influenzae *
Legionella spp.

Moraxella catarrhalis*
Neisseria meningitidis

Pasteurella spp. e acAl
Salmonella spp. * o upa?;h%
Shigella spp. * R \

5
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Yersinia pestis NI
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Anaerobic bacteria B3
Mobiluncus

Other bacteria
Chlamydia trachomatis ($)
Chlamydia pneumoniae ($)
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Mycoplasma hominis ($)

| Mycoplasma pneumoniae ($)

SPECIES IN WHICH ACQUIRED RESISTANCE MAY BE A PROBLEM
Aerobic Gram-positive bacteria

Enterococcus faecalis ($)

Staphylococcus spp.* (2)

Aerobic Gram-negative bacteria

Acinetobacter baumannii+

Burkholderia cepacia+*

Campylobacter spp.+*

Citrobacter freundii*

Enterobacter aerogenes

Enterobacter cloacae*

Escherichia coli*

Klebsiella oxytoca

Klebsiella pneumoniae *

Morganella morganii*

Neisseria gonorrhoeae*

Proteus mirabilis*

Proteus vulgaris*

Providencia spp.

Pseudomonas aeruginosa*

Pseudomonas fluorescens

Serratia marcescens*

Anaerobic bacteria

Peptostreptococcus spp.

Propionibacterium acnes

RESISTANT SPECIES

Aerobic Gram-positive bacteria

Actinomyces

Enteroccus faecium

Listeria monocytogenes

Aerobic Gram-negative bacteria

Stenotrophomonas maltophilia

Anaerobic bacteria

Except as noted above

Other bacteria

Mycoplasma genitalium

Ureaplasma wrealitycum

*Clinical efficacy of susceptible strains in approved indications for use has been demonstrated

+ Resistance rate >50% in one or more EU countries

($): Natural average susceptibility of bacteria without acquired resistance mechanisms

(1): Studies have been conducted in experimental animals in which infection was induced by
inhalation administration of Bacillus anthracis spores; these studies have shown that initiating
antibiotic therapy soon after contact protects against disease onset if treatment continues until the
number of spores in the body decreases below the infectious dose. Recommendations for human use
are based primarily on in vitro sensitivity data and animal study data combined with limited data
from human use. Two months' administration of ciprofloxacin 500 mg twice a day to adults is
believed to be effective in preventing anthrax infection in humans. The treating physician shou
consider national and/or international consensus documents on the treatment of anthrax. r
(2): Methicillin-resistant strains of S. aureus are very often resistant to fluoroquinolones. ¢
The prevalence of methicillin resistance in all staphylococcal species is approximately 20 toj
and tends to be higher in strains isolated from nosocomial infections. :

5.2 Pharmacokinetic properties
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Absorption
Following oral administration of single doses of 250 mg, 500 mg, and 750 mg ciprofloxacin tablets,

ciprofloxacin is absorbed rapidly and extensively, primarily in the small intestine, reaching maximum
plasma concentrations after 1 to 2 hours.

Following single doses of 100-750 mg, dose-dependent maximum plasma concentrations (Cyax) 0f
0.56 to 3.7 mg/L were achieved. Plasma concentrations increase in proportion to dose in the dose
range up to 1000 mg.

Total bioavailability is approximately 70-80%.

After oral administration of 500 mg every 12 hours, the area under the time-dependent plasma
concentration curve (AUC) was analogous to that obtained after intravenous administration of 400 mg
ciprofloxacin in a 60-minute infusion every 12 hours.

Distribution

Ciprofloxacin binds to proteins to a small (20-30%) extent. Ciprofloxacin exists in plasma primarily in
anonionized form and has a large volume of distribution at equilibrium of 2-3 I/kg. Ciprofloxacin
reaches high concentrations in a variety of tissues, such as the lung (epithelial fluid, alveolar
macrophages, biopsy tissue), sinuses, inflammatory lesions (cantharidin-induced blister fluid), and
genitourinary system (urine, prostate, endometrium), where total concentrations exceed plasma
concentrations.

Biotransformation

Low concentrations of four metabolites were found and identified as:

deethyleneprofloxacin (M1), sulfocyprofloxacin (M2), oxocyprofloxacin (M3), and
formylcyprofloxacin (M4). These metabolites exhibit antimicrobial activity in vitro, but to a lesser
extent than the parent compound.

Ciprofloxacin moderately inhibits 1A2 isoenzymes of CYP 450.

Elimination
Ciprofloxacin is mainly excreted unchanged, both through the kidneys and, to a lesser extent, in the
feces. The elimination half-life in patients with normal renal function is approximately 4 to 7 hours.

Excretion of ciprofloxacin (% of dose)

Oral administration
Urine Feces
Ciprofloxacin 44.7 25.0
Metabolites (M1-M4) 11.3 75

Renal clearance is 180 to 300 ml/kg/h and total clearance is 480 to 600 ml/kg/h. Ciprofloxacin
undergoes both glomerular filtration and tubular secretion. Severe renal impairment leads to an
increase in the half-life of ciprofloxacin to 12 hours.

Extrarenal clearance of ciprofloxacin is primarily due to active intestinal secretion and metabolism.
1% of the dose is excreted via the biliary route. Ciprofloxacin is found in high concentrations in bile.

Children and adolescents
Pharmacokinetic data from paediatric patients are limited.

In a study in children, Cpax and AUC values were not age dependent (over one year of age). No
noticeable increase in Cmax and AUC values was observed after repeated administration (10 mg/
three times a day).

In 10 children with severe sepsis, the Cmax value was 6.1 mg/L (range 4.6-8.3 mg/L) after a f/hqfir
intravenous infusion at a dose of 10 mg/kg in children less than 1 year of age, and was 7.2 nigf]
(range 4.7-11.8 mg/L) in children 1 to 5 years of age. AUC values in the respective age groupsower

17.4 mg-W/L (range 11.8-32.0 mg-h/L) and 16.5 mg-h/L (range 11.0-23.8 mg-h/L), respectivéfys. 5"\
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These values are within the range described for adults when the drug is administered at therapeutic
doses. Based on population-based pharmacokinetic analysis in paediatric patients with various
infections, the predicted mean half-life in children is approximately 4-5 hours, and the bioavailability
of the oral suspension ranges from 50 to 80%.

5.3  Preclinical safety data

Non-clinical data from conventional single-dose toxicity, repeated-dose toxicity, potential
carcinogenicity, and reproductive toxicity studies do not reveal any special hazard to humans.

Like many other quinolones, ciprofloxacin has phototoxic effects in animals if the degree of exposure
is clinically significant. Photomutagenicity and photoracogenicity data indicate minor photomutagenic
and photoracogenic effects of ciprofloxacin in vitro and in animal studies. This effect was comparable
to that of other gyrase inhibitors.

Tolerance studies on effects on joints

Like other gyrase inhibitors, ciprofloxacin causes damage to stressed joints in immature animals. The
extent of articular cartilage damage varies with age, species, and dose; damage can be reduced by joint
relief. Studies in mature animals (rat, dog) showed no changes in articular cartilage. In a study on
young beagle dogs, ciprofloxacin at therapeutic doses caused severe joint lesions after two weeks of
use that persisted beyond 5 months.

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients

Tablet core

Microcrystalline cellulose

Carboxymethyl starch sodium

Silica, colloidal anhydrous

Magnesium stearate

Tablet coating

Hypromellose

Macrogol 6000

Titanium dioxide

Talc

6.2 Incompatibilities

Not applicable.

6.3  Shelflife

3 years

6.4  Special precautions for storage

Do not store above 25°C, in a dry place, protect from light.

6.5 Nature and contents of container

10 film-coated tablets of 250 mg or 500 mg together with a leaflet in a cardboard box.

D&
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6.6  Special precautions for disposal and other handling

No special requirements. Any unused medicinal product or waste material should be disposed of in
accordance with local requirements.

7. MARKETING AUTHORISATION HOLDER

Zaktady Farmaceutyczne POLPHARMA S.A.

ul. Pelplinska 19, 83-200 Starogard Gdanski

8. MARKETING AUTHORISATION NUMBERS

250 mg film-coated tablets: Authorisation No. R/3085

500 mg film-coated tablets: Authorisation No. R/3086

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 11 April 1994

Date of latest renewal: 18 July 2013

10. DATE OF REVISION OF THE TEXT

9 February 2021

Summary of Product Characteristics in accordance with
the Notice of the URPLWMiPB President No. DZL-ZLN.4020.5116.2020.2. WE
dated 9 February 2021
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